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TEST REPORT CERTIFICATION

Applicant . NEXXT SOLUTIONS LLC
Manufacturer - NEXXT SOLUTIONS LLC
EUT Description :  2.4GHz High Power Wireless Outdoor Access Point
FCCID . X4Y350U1
(A) MODEL NO. : AELPLDR4U1
(B) SERIAL NO. . N/A

(C) POWER SUPPLY : DC 12V From Adapter
(D) TEST VOLTAGE : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2011

Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be

technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Feb.20™ 25, 2013 Report of date: Mar.06, 2013

Prepared by : j Ue 6)’{@0 Reviewed by : JW

June Shao/AssfStafit—="==========Gunny- Lﬂhﬂﬁssmtant Manager
(v'lf—r-*-*\@ HEHE (RI) FRAF
Skttt b’

Audix Technology (Shenzhen) Co., Ltd. .‘
EMC#M#ussnmt

i
3

Stamp only for EMC Dept. Report ‘
1
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Approved & Authorized Signer : | Signature -—iZ—D"‘
- Ken Lu/Manager
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

. - PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

. PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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2. GENERAL INFORMATION
2.1.Description of DeV|ce (EUT)

Product Name
Model Number
FCCID

Operation Frequency

Channel Number

Modulation Technology :

Antenna Assembly
Gain

Applicant

Manufacturer

Power Adapter

Date of Test

Date of Receipt

Sample Type

2.4GHz High Power Wireless Outdoor Access Point
AELPLDR4U1

X4Y350U1

IEEE 802.11b/g: 2412MHz---2462MHz

IEEE 802.11b/g: 11Channels

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)

Internal integrated patch antenna, 12dBi
External antenna, 9dBi

NEXXT SOLUTIONS LLC
454 Holiday Drive, Hallandale, Florida, 33009 USA

NEXXT SOLUTIONS LLC
454 Holiday Drive, Hallandale, Florida, 33009 USA

Manufacturer: LEADER ELECTRONICS INC.
M/N: MU12-S120100-A1l

Cable: Unshielded, Undetachable, 1.5m
Feb.20~25, 2013

Feb.19, 2013

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle),

and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

IEEE 802.11b 11 Low :CH1 2412
11 Middle: CH6 2437

11 High: CH11 2462

IEEE 802.11¢ 12 Low :CH1 2412
12 Middle: CH6 2437

12 High: CH11 2462

those data rate, so those data rate were used for all test.

performed with each antenna type’s connector.

Notel: According to exploratory test, EUT will have maximum output power in

Note 2: This device have three types of antenna, external antenna, Internal
integrated patch antenna with Horizontal and Vertical polarization. For radiated
emissions from 30MHz to 1GHz , according exploratory test when test with
external antenna will have worse emissions, so the final test were performed
with external antenna, for radiated emissions from 1GHz to 25GHz were
performed with each type of antenna, for all other conducted test were

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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2.3. Tested Supporting System Details

2.3.1. Notebook

M/N

SIN
Manufacturer
Power Adaptor

2.3.2. Cables

LAN Cable #1
LAN Cable #2

2.4. Block Diagram of Test Setup

PPO9S
N/A
DELL

Manufacturer: DELL,

M/N: LA65NS1-00

Cable: Unshielded, Detachabled, 4.0m
(Bond one ferrite core)

Unshielded, Detachable 1m
Unshielded, Detachable 10m

Exterinal Antenna

AC Mains<«—— Adapter

EUT

Lan Cable:1m

POE

Lan Cable:10m

AC Mains «—{ Adapter

Notebook

|::> Outside the
test site

(EUT: 2.4GHz High Power Wireless Outdoor Access Point)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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2.5. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2013

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.6dB(9KHz to 150KHz)

3.2dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.6 dB(30~200MHz, Polarize: H)

3.8 dB(30~200MHz, Polarize: V)

4.2 dB(200M~1GHz, Polarize: H)

3.8 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)

3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB

Uncertainty for. anductlon Spurious 200dB
emission test

Uncertainty for Output power test 0.73dB
Uncertainty for Power density test 2.00dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6°C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-75 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 12| 1 Year
4, Terminator Hubersuhner 50Q No. 1 May.08, 12| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08, 12| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 12| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 12| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 12| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] Py A
80cm
0.8m
—
LISN LISNE |
[ —

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1.2.4GHz High Power Wireless Outdoor Access Point (EUT)

Model Number  : AELPLDR4U1

Serial Number - N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.1.S.N. 1#). This
provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs). The AC line are checked to find out the maximum conducted emission.
In order to find the maximum emission levels, the relative positions of equipment and all of the
interface cables shall be changed according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page
Data: 4 File: D:'DATAIZ012 Report data'MNEXXT'ACS1202175.EME6 (1)
100 Level (dBuy) Date: 2013-02-21

\ |
\

FCCPART 15 C

FCC PART 15 C (AVG)

50 |
5
0 0.15 0.5 1 2 Li 10 20 30
- Frequen MHz
Trace: (Discrete) duency (MHz)
S3ite no lffconduction Data No HE
Di=./Ant. Hio Z012 E3HZ-ZI5 LINE
Limit :FCC PART 15 C
Env.,/Ins. 126.2%C/68% Engineer :Leo-Li
EUT iZ.4GHz High Power Wirelesz Outdoor Access Point
Power Rating :DC 12V From Adapter Input AC 120V/60Hz
Test Mode :Tx Mode
M/ AELPLDR4T1
LISN Cable Emission
i Ju] Freg Factor Lo=z= Reading Lewvel Limit= Margin ERemark
[MH=z) (dB) [dB) [dBuv) (dBuv) [dBuV) [dEB)
1 0.15000 0.19 0.14 47 .33 47 .66 66.00 18.34 QF
2 0.20970 0.19 0.15 41.87 4z .21 63,22 21.01 QF
3 0.26940 0.19 0.15 358.95 39.29 61.14 21.85 QF
4 0.62760 0o.20 0.15 31.18 31.53 L&.00 24.47 QF
5 Z.z10 0.z24 0.14 32.45 32.83 5a.00 23.17 QF
& £.911 0.34 0.15 39.49 39.93 60,00 20.02 QF
BFemarks: l1.Emission Lewel=LIZN Factor+Cable Losz4+Reading.

2.If the average limit i=s wet when

useing a quasi-peak detector.

the EUT shall bhe deewed to meet both limits and measurement
with average detector 1S uhhnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page
Data: 3 File: D:'DATAIZ012 Report data'MNEXXT'ACS1202175.EME6 (1)
100 Level (dBuy) Date: 2013-02-21

\ |
5“\ |

FCCPART 15 C

FCC PART 15 C (AVG)

D15

Trace: (Discrete)

0.5 1 2 il 10 20 30
Frequency (MHz)

S3ite no lffconduction Data No :3
Di=./Ant. Hio Z012 ESHZ-ZI5 MNEUTERAL
Limit :FCC PART 15 C
Env.,/Ins. 126.2%C/68% Engineer :Leo-Li
EUT iZ.4GHz High Power Wirelesz Outdoor Access Point
Power Rating :DC 12V From Adapter Input AC 120V/60Hz
Test Mode :Tx Mode
M/ AELPLDR4T1
LISN Cable Emission
i Ju] Freg Factor Lo=z= Reading Lewvel Limit= Margin ERemark
[MH=z) (dB) [dB) [dBuv) (dBuv) [dBuV) [dEB)
1 0.15000 0.21 0.14 45.78 47.13 66.00 158.87 QF
2 0.20970 0.21 0.15 42 .34 4z .70 63,22 20.52 QF
3 0.26940 0.22 0.15 39.15 39.52 61.14 21.62 QF
4 0.62760 0.24 0.15 32.37 3Z2.76 L&.00 23.24 QF
5 Z.269 0.z9 0.14 30.46 30.89 5a.00 25.11 QF
& 5.523 0.36 0.15 36.55 37.086 60.00 22.94 QF
BFemarks: l1.Emission Lewel=LIZN Factor+Cable Losz4+Reading.

2.If the average limit i=s wet when

useing a quasi-peak detector.

the EUT shall bhe deewed to meet both limits and measurement
with average detector 1S uhhnecesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,12 1 Year
2 | EMI Spectrum Agilent E4407B | MY41440292 |May.08, 12| 1 Year
3 | Test Receiver |Rohde & Schwarz| ESVS10 834468/011 |[May.08, 12| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08, 12| 1 Year
5 | Bilog Antenna Schaffner CBL6111C 2598 Dec.26,10 | 2.0 Year
6 RF Cable MIYAZAKI |CFD400-NL |3# Chamber No.1|May.08, 12| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 [May.08,12| 1 Year

4.1.2.For frequency range 1GHz~25GHz (At Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 Nov.25,11 1.5 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3m

N(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Combining Network| | AMP | |Spectrum Analyzer| | PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

< >

2.0m(L)*1.0m(W)*0.8m(H)

T~

ABSORBER(2.4m*2.4m) TURN TABLE

(FIBRE GLASS)

- —
Combining Network| [ AMP [ | Spectrum Analyzer| [ PC System -
I
Receiver
4.3.Radiated Emission Limit
4.3.1.15.209 limits
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 752 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test
The configurations of EUT are listed in Section 3.5.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.6. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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Frequency: 30MHz~1GHz
Data: 3 File: E:2012 Report DatalN'NEXXT'ACS1202175.EMG6 (4)
0 Lewvel {(dBuWim) Date: 20113-02-20
FCC PART 15 C{3M)
JodB
40—| &
4
'y
0 30 224, 418. G612, 806. 1000
Frequency (MHz)
Zite no. ¢ 3w Chamber Data no. HEE]
Dis. / Ant. HECh ] 9165-429 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3HM)
Env. / In=. : Z4%C/56% Engineer : Leo Li
EUT t 2.4GHz High Power Wireless Outdoor Access Foint
Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode 1 Tx Mode
M/N: AELPLDR4TIL
Ant. Cahle Emi=s=sion
o. Freg. Factor Loss EReading Lewel Limits Margin ERemark
[(MHz) [dEB/m) [dE) [dEuWV) (dBuW/m) (dBuV/m) [dE)
1 59.100 1z2.8:2 0.66 10.46 23.94 40.00 16.06 QP
2 1358.640 13.41 0.93 10.40 24.74 43.50 15.76 QP
3 235.640 11.35 1.13 15.94 26.42 46.00 19.55 QF
4 275.350 12.:24 1.23 20.68 34.15 456.00 11.85 QP
5 GZE6.550 15.52 2.19 5.62 Z6.63 46.00 19.37 QF
[ 749.740 Z0.27 2.56 15.71 35.54 46.00 T.46 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The ewission lewels that are Z0dE khelow the official
limit are not reported.
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FCC ID:X4Y350U1 page 4-6
Data: 4 File: E:2012 Report DatalNNEXXT'ACS1202175.EMG6 (4)
0 Level (dBuWim) Date: 2013-02-20
FCC PART 15 C {3M)
H$6dB
4]
40
, g 4
i 5
0 30 224, 418. 612. 806. 1000
Frequency {MHz)
3ite no. ! 3m Charber Data no. HE
Dis. / Ant. : 3m 21653-429 Ant.. pol. : VERTICAL
Limit : FCC PART 15 < (3M)
Env. / Ins. : Z24*C/56% Engineer : Leo Li
EUT : 2.4GHz High Power Wireless Outdoor Access Point
Power rating : DC 12V From Adapter Input AC 1Z20V/60H=z
Te=st Mode 1 Tx HMode
M/N:AELPLDE4T1
Ant. Cahle Emission
No. Frecg. Factor Loszs PReading Level Limits Margin FRemark
[MH=z) (dB/m) [dE) [dBuW) (dBuV/m)  [(dBuV/m) (dB)
1 31.940 13.29 0.45 19.74 33.48 40.00 6.52 QF
2 66.8360 11.43 0.69 20.54 32.96 40.00 7.04 QF
3 135.640 15.41 0.93 19,17 33.51 43 .50 9.399 QF
4 277,350 12.30 1.23 19.65 33.18 46.00 12.8:2 QF
E 26,550 15.82 2.19 8.03 29.04 46.00 16.96 QP
& 749,740 20,27 2.56 17.20 40.03 4,00 5.97 QP

Femark=: 1. Emission Lewvel= Antenna Factor + Cable Loss 4+ Reading.
Z. The ewmission lewels that are 20dE helow the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: G:'2012 ReportNNEXXTACS1202175.EMG ({156)
Level (dBuvim) Date: 2013-02-25
120
2
FCC PART 15C PEAK
60
3 FCC PART 15C &Y
1M{‘ MW
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

S3ice no. 3 Chamber Data no. t 1

Dis. / Ant. 3m 3115(0911) Ant. pol. : VERTICAL

Limit FCC PART 15C PELE

Env. / Ins. 23*C/54% Engineer Junny-1lu

EUT 1 2.4GHz High Power Wireless Cutdoor Access Point

Power supply : DC 12V From Adapter Input AC 120V/60Hz

Te=st mode IEEESO0Z.11b CH1 Z41:2MH=z T=

M/ AELPLDE4TI1

ANT VERTICAL
Ant. Calkle Amp. Emmis=ion

Fredq. Factor loss Factor Reading Lewel Limits= Margin FRemark

[(MHz) [dE /) [clE) [clE) [EBuv) (dBu¥/m) (dBuV/m) (dB)
1 2z0%9.000 29.3:2 g.32 36.02 45.15 49,77 74.00 24.23 Feak
2  Z412.000 29,45 .72 35.95 112.74 114.96 74.00 -40.96 Feak
3 Z614.000 30.08 9.12 36.06 49 .55 5z.99 74 .00 Z21.01 Feak

Femarks:

1. Ewiszion Lewvel= Antenha Factor + Cable Loss —Awp Factor + Feading.
2. The emission lewvels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 2 File: 2012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Lewvel (dBuWim) Date: 2013-02-25

FCC PART 15C PEAK

60 FCC PART 15C BY

MW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
S3ite no. : 3m Chawber Data no. : 2
Lis. / Ant. 1 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : ZJunny-lu
EUT i 2.4GHz High Power Wireless Outdoor ALocess Foint
Power supply : DC 12V From Adapter Input AC 1Z0V/60H=z
Test mode : IEEEB0Z.11kh CH1 2412MH=z Tx
u/N : LELPLDER4U1
: LNT WERTICAL
int. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) (dE) [clE) [dEBEuV) (dBuV/m) (dBuV/m) (dE)
2412 .000 Z29.45 8.72 35.95 107.3Z 109.54 T74.00 -35.54 Peak
2 2614.000 30.03 9,12 36.06 45.45 51.59 74.00 22 .41 Peak
Remarks:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.
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Data: 3 File: 2012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level (dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 6800, 9600. 12400. 15200. 18000
Frequency {(MHz)
3ite no. i 3w Chawber Data no. HE
Iis. / Ant. P 3m 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 152 PELE
Env. / In=. : Z3%C/54% Engineer : Sunny-lu
EOT r 2.4GHz High Power Wireless Outdoor Access Folnt
Power supply @ DC 12V From Adapter Input AC 1zZ0V/60HE
Test mode : IEEES0Z.11h CH1 241:ZMH=z Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page 4-10
Data: 4 File: G:'2012 ReportNNEXXT'ACS1202175.EMG {156)
Level (dBulfim) Date: 2013-02-245
120
FCC PART 15C PEAK
60
! FCC PART 15C &V
0 4000 6800. a600. 12400. 15200. 18000
Fregquency (MHz)
S3ite no. 3 Chawber Data no. 4
Lis. / Ant. 3m 3115(0911) Ant. pol. : WERTICAL
Limit FCCZ FART 15C FPELE
Env. / In=s. Z3*C/ 543y Engineer Sunny-1lu
EUT i 2.4GHz High Power Wireless Outdoor ALocess Foint
Power supply : DC 12V From Adapter Input AC 1Z0V/60H=z
Test mode IEEES0Z.11b CH1 2Z41ZMH=z Tx
M/ LELFPLDE4T1
ANT VERTICAL
int. Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dB/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuVW/m) (dEB)
1 4824.000 34.32 12.38 35.:2Z5 44,56 E6.31 74.00 17.69 Peak
2  45Z4.000 34,32 12.35 35.:zZ5 35.39 49.54 54,00 4.16 Lwerage
Remarks:
1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 5 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE-=
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 6 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C A
udﬂﬂﬂ GE00. aG00. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. HE

Lis. / Aint. HERCh 1] 3115(0911) int. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 Z241ZMH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dE/m) [clE) [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4524.000 34,32 12.38 35.:2Z5 43,61 E5.06 74.00 15.94 Peak
2 48z24.000 34,32 12.38 35.:2Z5 37.24 45.69 54,00 5.31 Lwrerage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page 4-13
Data: 7 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 8 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HE =

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 43.37 54.86 74.00 19.14 Peak
2 45874.000 34.41 12.44 35.36 37,44 45.93 S54.00 5.07 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 9 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE=
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDER4U1
: ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 10 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
] FCC PART 15C AV
udﬂﬂﬂ GE00. aG00. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 10

Lis. / Aint. HERCh 1] 3115(0911) Ant. pol. : WERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH6 Z437MH=z Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dE/m) [clE) [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4874.000 34,41 12.44 35.3¢6 44,15 E5.64 74.00 158.3¢6 Peak
2 4874.000 34,41 12.44 35.3¢6 38.73 EO.22 54,00 3.78 Lwrerage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 11 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
120 Level (dBuWim) Date: 2013-02-25
2
FCC PART 15C PEAK
60
3 FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. 11
Lis. / Aint. 3m 3115(0911) int. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CHA Z24537MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2236.000 29.34 g.37 35.71 47,77 49,77 74.00 24.23 Peak
2 2437.000 29.47 .77 3F6.06 111.53 114.01 74.00 -40.01 Peak
3 2641.000 30.25 9.17  35.77 49, 60 53.25 74.00 20.75 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 12 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK
60
FCC PART 15C AV
I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. ! 3m Charber Data no. t 12
Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx
M/ : LELPLDE4U1
: ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2437.000 29,47 .77 3F6.06 105.14 107.32 74.00 -33.32 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 13 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

M

£

) Y N s p——

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. 13

Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT 2.4GHz High Power Wireless Outdoor Aecess Point

FPower supply DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11b CH11 Z462MH=z Tx

M/ LELPLDE4T1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2254.000 29.36 g.42 35.85 43 .40 45.33 74.00 28.687 Peak
2 2462.000 29.48 §.82 36.02 107.47 109.75 74.00 -35.75 Peak
3 2665.000 30.33 9.21 35.88 47.56 51.:22 74.00 22.78 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 14 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
120 Level (dBuWim) Date: 2013-02-25
2
FCC PART 15C PEAK
60
. 5 FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. 14
Lis. / Aint. 3m 3115(0911) int. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2254.000 29.36 g.42 35.85 49,03 50.96 74.00 23.04 Peak
2 2462.000 29.48 §.82 3F6.02 112.14 114.4:2 74.00 -40.42 Peak
3 2671.000 30,33 9.21 35.88 45.59 52.25 74.00 21.75 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.
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Data: 15 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 15
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDER4U1
: ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page 4-22
Data: 16 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C A
udﬂﬂﬂ GE00. aG00. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 1a

Lis. / Aint. HERCh 1] 3115(0911) int. pol. : HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z46ZMH=z Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dE/m) [clE) [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4924.000 34,49 12.50 35.34 43,54 E5.19 74.00 158.581 Peak
2 49z24.000 34,49 12.50 35.34 36.95 45. 60 54,00 5.40 Lwrerage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-23
Data: 17 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. - 17
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-24
Data: 18 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
! FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 15
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 44,65 56.30 74.00 17.70 Peak
2 4924.000 34.49 12.50 35.34 35.46 50.11 S54.00 3.89 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-25
Data: 19 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 19
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-26
Data: 20 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C A
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 20

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 43 .86 55.31 74.00 15.659 Peak
2  4824.000 34.32 12.38 35.:2Z5 34.58 46.03 S54.00 TL.97 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-27
Data: 21 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. t 21
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-28
Data: 22 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 22

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 4z .86 54.31 74.00 19.65 Peak
2  4824.000 34.32 12.38 35.:2Z5 34,62 46.07 S54.00 T.93 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-29
Data: 23 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

60

oL

FCC PART 15C PEAK

FCC PART 15C &Y

W

=
2

WM”J

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. T 23

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

: ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
2209.000 29.32 8.32 36.02 43,64 45.:26 74.00 258.74 Peak
241z2.000 29.45 g8.72 35.95 106.25 105.47 74.00 -34.47 Peak
2521.000 29.55 §.92 35.599 45,48 50.99 74.00 23.01 Peak
2599.000 30.00 9.12 35.9:2 47,82 51.02 74.00 22.9858 Pesk
Remarks=:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-30
Data: 24 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
Level {dBuim) Date: 2013-02-25
120 3

FCC PART 15C PEAK

60
Yy 2 4 FCC PART 15C AV
| M w
I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 24

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 49,89 51.51 74.00 22.489 Peak
2 2320.000 29.40 §.52 36.06 51.20 53.76 74.00 20.24 Peak
3 2412.000 29.45 g.72 35.95 112.71 114.93 74.00 -40.93 Peak
4 Z2641.000 30.25 9,17 35.77 49,57 53.22 74.00 20.75 Pesk

Remarks=:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-31

Data: 25 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
3
FCC PART 15C PEAK
60
5 FCC PART 15C AV
I w
¥ Mﬁ«hmkkMwwwHﬂJHhﬂwhﬂhm»meanwwummw
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. zZ5
Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2236.000 29.34 g.37 35.71 45,48 50.48 74.00 23.5:2 Peak
2 2320.000 29.40 §.52 36.06 50.46 52.32 74.00 21.65 Peak
3 2437.000 29.47 .77 36.06 106,13 105.31 74.00 -34.31 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047



AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-32

Data: 26 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120 7
FCC PART 15C PEAK
60
1 2 FCC PART 15C AV
LAY e
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 28
Dis. / Ant. 3m 3115(0911) int. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2236.000 29.34 g.37 35.71 50,64 52.64 74.00 21.36 Peak
2 2320.000 29.40 §.52 36.06 51.78 53.64 74.00 20.36 Peak
3 2437.000 29.47 .77 3F6.06 113.34 115.52 74.00 -41.52 Peak
Femarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.

2.

The etnission lewvels that are Z0dE kbelow the official limit are nhot reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-33
Data: 27 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. - 27
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDER4U1
: ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-34
Data: 28 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 28

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 43.34 54.83 74.00 19.17 Peak
2 45874.000 34.41 12.44 35.36 36.13 47.62 S54.00 6.38 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-35
Data: 29 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE4=]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-36
Data: 30 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 30

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 4z .09 53.58 74.00 20.42 Peak
2 45874.000 34.41 12.44 35.36 34.94 46.43 S54.00 T.57 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-37
Data: 31 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. t 31
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDER4U1
ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-38
Data: 32 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 32

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 43.1=2 54.77 74.00 19.23 Peak
2 4924.000 34.49 12.50 35.34 36.5:2 45.17 S54.00 5.83 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-39
Data: 33 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. T 33
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDER4U1
: ANT VERTICAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-40
Data: 34 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C A
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HERCE:

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

ANT VERTICAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 43.65 55.30 74.00 15.70 Peak
2 4924.000 34.49 12.50 35.34 36.87 45.52 S54.00 5.48 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-41

Data: 35 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
3
FCC PART 15C PEAK
60

FCC PART 15C &Y

Mm

WMW

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 35
Dis. / Ant. 3m 3115(0911) int. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Freqg Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2254.000 29.36 g.42 35.85 47.21 49.14 74.00 24.86 Peak
2 2401.000 29.44 g.72 36.09 49,71 51.78 74.00 22.22 Peak
3 2462.000 29.48 §.82 36.02 109,16 111.44 74.00 -37.44 Peak
4 2575.000 29,92 9.07 35.78 49, 60 52.81 74.00 21.18 Pesk
5 Z2641.000 30.25 9.17 35.77 50.15 53.80 74.00 Z0.20 Pesk
Femarks:
1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-42

Data: 36 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
1
FCC PART 15C PEAK
60
k! FCC PART 15C AV
Z s it At iy
WW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. 36
Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT VERTICAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2462.000 29,48 §.82 3F6.02 103.15 105.43 74.00 -31.43 Peak
2 2641.000 30.25 9.17  35.77 44,88 45.53 74.00 25.47 Peak
3 3286.000 32.72 10.32 35.79 45,64 52.89 74.00 21.11 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-43
Data: 37 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. ! 3m Charber Data no. t 37
Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx
M/ : LELPLDE4U1
{ ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2412.000 29,45 g.72 35.95 93.19 95.41 74.00 -21.41 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-44

Data: 38 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

M

MEW

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. 35

Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT 2.4GHz High Power Wireless Outdoor Aecess Point

FPower supply DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11b CH1 Z2412MH=z Tx

M/ LELPLDE4T1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 45.08 49.70 74.00 24.30 Peak
2 2412.000 29.45 g.72 35.95 104.49 106.71 74.00 -32.71 Peak
3 2641.000 30.25 9.17  35.77 44.78 45.43 74.00 25.57 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-45
Data: 39 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HEc=]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-46
Data: 40 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

! FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. 40

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 45.35 56.80 74.00 17.20 Peak
2  4824.000 34.32 12.38 35.:2Z5 35.95 50.40 S54.00 3.60 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-47
Data: 41 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. T 41
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-48
Data: 42 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60 1
FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HEE ¥4

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 46,27 57.72 74.00 16.25 Peak
2  4824.000 34.32 12.38 35.:2Z5 38.85 50.30 S54.00 3.70 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-49
Data: 43 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. 43
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-50
Data: 44 File: G:'2012 Report'N'HEXXTIACS1202175.EMG (156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60 1
FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 44
Dis. / Ant. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CHA Z24537MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 45.54 57.03 74.00 16.97 Peak
2 45874.000 34.41 12.44 35.36 39.:27 50.76 S54.00 3.24 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-51
Data: 45 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. T 45
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-52
Data: 46 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60 1
FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HE 13

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 45.70 57.19 74.00 16.581 Peak
2 45874.000 34.41 12.44 35.36 39.49 50.98 S54.00 3.02 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-53
Data: 47 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60 FCC PART 15C &Y

W

PR ——

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. ! 3m Charber Data no. HE
Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx
M/ : LELPLDE4U1
{ ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2437.000 29,47 .77 36.06 93.51 95.89 74.00 -21.859 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-54
Data: 48 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
2
FCC PART 15C PEAK
60
. FCC PART 15C AV
f LWmhuU#JuMﬁmAmeAhmmawﬁﬂmamﬂMmmmwa
0 1000 1600. 2200. 2800. 3400. 4000
Frequency {(MHz)
3ite no. 3 Chamwber Data no. 45
Dis. / Ant. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CHA Z24537MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2236.000 29.34 g.37 35.71 45.86 50.86 74.00 23.14 Peak
2 2437.000 29.47 g8.77 36.06 105.95 108.16 74.00 -34.16 Peak
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-55
Data: 49 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
3

FCC PART 15C PEAK

60 FCC PART 15C &Y

Mﬂw W

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 49

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDE4U1

{ ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 45.74 50.36 74.00 23.64 Peak
2 2254.000 29.36 g.42 35.85 45.07 50.00 74.00 24.00 Peak
3 2462.000 29.48 §.82 3F6.02 101.25 103.53 74.00 -29.53 Peak

Remarks=:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-56
Data: 50 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

FCC PART 15C PEAK

60 FCC PART 15C &Y

MbW

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 50

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDE4U1

{ ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 45.98 51.00 74.00 23 .00 Peak
2 2462.000 29.48 §.82 36.02 93.1: 95.40 74.00 -21.40 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-57
Data: 51 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 51
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-58
Data: 52 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60 1
FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 52

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 45.20 57.55 74.00 16.45 Peak
2 4924.000 34.49 12.50 35.34 39.:29 50.94 S54.00 .06 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-59
Data: 53 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 53
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-60
Data: 54 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
udﬂﬂﬂ GE00. aG00. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 54

Lis. / Aint. HERCh 1] 3115(0911) Ant. pol. : WERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z46ZMH=z Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dE/m) [clE) [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4924.000 34,49 12.50 35.34 43, 68 E5.33 74.00 158.67 Peak
2 49z24.000 34,49 12.50 35.34 36.87 45.52 54,00 5.48 Lwrerage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-61
Data: 55 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 55
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-62
Data: 56 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. HE-1

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 42.35 53.80 74.00 20.20 Peak
2  4824.000 34.32 12.38 35.:2Z5 35.6:2 47.07 S54.00 6.93 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-63
Data: 57 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. - 57
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-64
Data: 58 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 58

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 43 .00 54.45 74.00 19.55 Peak
2  4824.000 34.32 12.38 35.:2Z5 36.04 47.49 S54.00 6.51 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.
4-65

page

Data: 59 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

M MEW

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. 59

Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT 2.4GHz High Power Wireless Outdoor Aecess Point

FPower supply DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11g CH1 Z2412MH=z Tx

M/ LELPLDE4T1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 16,586 45.48 74.00 25.52 Peak
2 2412.000 29.45 g.72 35.95 104.7: 106.94 74.00 -32.94 Peak
3 2614.000 30.08 9.12 36.06 45.19 45.33 74.00 25.87 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-66
Data: 60 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. ! 3m Charber Data no. : 60
Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx
M/ : LELPLDE4U1
{ ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2412.000 29,45 g.72 35.95 9z.45 94,87 74.00 -20.87 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-67
Data: 61 File: G:2012 Report'WNEXXTACS1202175.EMG (156)
170 Lewvel {(dBuim) Date: 2013-02-25
4

FCC PART 15C PEAK

60 1

3 = FCC PART 15C &Y

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. t 61

Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2236.000 29.34 g.37 35.71 54.7:2 56.72 74.00 17.25 Peak
2 2236.000 29.34 g.37 35.71 44,0z 46.02 S54.00 T.98 Lverage
3 2320.000 29.40 §.52 36.06 5z2.44 54.30 74.00 12.70 Peak
4 2437.000 29.47 g.77 3F6.06 111.37 113.55 74.00 -39.55 Pesk
5 2599.000 30.00 9.12 35.92 49,03 52.23 74.00 21.77 Pesk

Femarks:
1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-68

Data: 62 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
2
FCC PART 15C PEAK
60
4 FCC PART 15C AV
i WS
J b o ral ot et it fla -
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. 62
Lis. / Aint. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 49,23 51.25 74.00 22.75 Peak
2 2437.000 29.47 .77 36.06 106.05 108.:26 74.00 -34.26 Peak
3 3250.000 32.63 10.28 35.68 42,62 49.85 74.00 24.15 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-69
Data: 63 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HI 3]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-70
Data: 64 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60 1
FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 64

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 46.16 57.65 74.00 16.35 Peak
2 45874.000 34.41 12.44 35.36 39.:21 50.70 S54.00 3.30 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-71
Data: 65 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE -1
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-72
Data: 66 File: G:'2012 Report'N'HEXXTIACS1202175.EMG (156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
! FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. =1
Dis. / Ant. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 45.37 56.86 74.00 17.14 Peak
2 45874.000 34.41 12.44 35.36 35.5:2 50.01 S54.00 3.99 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-73
Data: 67 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HEN -
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDER4U1
{ ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-74
Data: 68 File: G:'2012 Report'N'HEXXTIACS1202175.EMG (156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. [=1=]
Dis. / Ant. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 43.25 54.390 74.00 12.10 Peak
2 4924.000 34.49 12.50 35.34 ig.21 47.86 S54.00 6.14 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-75
Data: 69 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE 1=
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : AELPLDE4U1
ANT HORIZONTAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-76
Data: 70 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HERE |

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 4z .96 54.61 74.00 19.359 Peak
2 4924.000 34.49 12.50 35.34 35.84 47.49 S54.00 6.51 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-77
Data: 71 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

FCC PART 15C PEAK

60 FCC PART 15C &Y

MwW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. HEREE

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

{ ANT HORIZONTAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 49,08 51.10 74.00 22.90 Peak
2 2462.000 29.48 §.82 36.02 Q6,67 95.95 74.00 -24.95 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-78

Data: 72 File: G:2012 Report WNEXXTIACS1202175.EM6 (156)
1 LEVe! (4BUVIm) Date: 2013.02-25
4
FCC PART 15C PEAK
60
3 _ | FCcCPART 15C av

M -"L{MU

WQJWWWM

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 72
Dis. / Ant. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH11 Z462MH=z Tx
M/ LELPLDE4T1
ANT HORIZONTAL
int., Cable RAmp. Emission
Freqg Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 47.33 45.95 74.00 25.05 Peak
2 2254.000 29.36 g.42 35.85 47,60 49,53 74.00 24.47 Peak
3 2392.000 29.44 g.67 36.09 51.:29 53.31 74.00 20.68 Peak
4  2462.000 29.48 8.82 36.02 102.5Z 105.10 74.00 -31.10 Pesk
5 3286.000 32.72 10.32 35.79 43 .96 51.21 74.00 22.79 Pesk
Femarks:
1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-79

Data: 73 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

ORI

T T A

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. 73

Lis. / Aint. 3m 3115(0911) int. pol. WERTICAL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT 2.4GHz High Power Wireless Outdoor Aecess Point

FPower supply DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11b CH1 Z2412MH=z Tx

M/ LELPLDE4T1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 4z.93 44.55 74.00 29.45 Peak
2 2412.000 29.45 g.72 35.95 99,98 102.18 74.00 -258.15 Peak
3 2641.000 30.25 9.17  35.77 43 .86 47.51 74.00 26.489 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-80

Data: 74 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
2
FCC PART 15C PEAK
60

FCC PART 15C &Y

IRROTSS ey

HWSW

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. Sm Charber Data no. e
Lis. / Aint. 3m 3115(0911) int. pol. HORIZONTALL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CH1 Z2412MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2z209.000 29,32 8.32 36.02 4z2.36 43.98 74.00 30.02 Peak
2 2412.000 29.45 g.72 35.95 94,55 Q6,77 74.00 —-22.77 Peak
3 2641.000 30.25 9.17  35.77 40,72 44.37 74.00 29.63 Peak
Remarks=:

1. Emi=s=sion Lewel= Antenha Factor + Cable Loss
Z. The emwmission lewels that are 204F below the

—Amp Factor 4+ FEeading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-81
Data: 75 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HES-1
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-82
Data: 76 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. HEE -

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 43.35 54.80 74.00 19.20 Peak
2  4824.000 34.32 12.38 35.:2Z5 36,24 47.69 S54.00 6.31 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-83
Data: 77 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HEa
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDER4U1
ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-84
Data: 78 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. HE =

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11b CH1 241ZMH=z Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 4z .54 53.99 74.00 20.01 Peak
2  4824.000 34.32 12.38 35.:2Z5 35.84 47.29 S54.00 6.71 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-85
Data: 79 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE=]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDER4U1
ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-86
Data: 80 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 50

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 4z .57 54.08 74.00 19.94 Peak
2 45874.000 34.41 12.44 35.36 35.61 47.10 S54.00 6.590 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-87
Data: 81 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE= 51
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-88
Data: 82 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
1 FCC PART 15C A
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. =351
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CHA Z24537MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 43 .58 55.07 74.00 15.93 Peak
2 45874.000 34.41 12.44 35.36 36.17 47.66 S54.00 6.34 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-89

Data: 83 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
F
FCC PART 15C PEAK
60
1 FCC PART 15C AV
L o R
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 53
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11b CHA Z24537MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 239:2.000 29,44 g.67 36.09 51.04 53.08 74.00 20.94 Peak
2 2437.000 29.47 .77 36.06 99,84 10z2.0:2 74.00 -25.0:2 Peak
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-90
Data: 84 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

FCC PART 15C PEAK

60 FCC PART 15C &Y

WLW

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 54

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CHA 2437MHz Tx

M/ : LELPLDE4U1

i ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 49, 1= 51.14 74.00 22 .86 Peak
2 2437.000 29.47 .77 36.06 94,0z 96.20 74.00 -22.20 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-91
Data: 85 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

FCC PART 15C PEAK

60 FCC PART 15C &Y

W“W

I]1I]l]l.'l 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 55

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDE4U1

i ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 49,10 51.1z2 74.00 22.8858 Peak
2 2462.000 29.48 §.82 36.02 9z.:21 94.49 74.00 -20.459 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-92
Data: 86 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
120 Level (dBuWim) Date: 2013-02-25
2
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. =1

Lis. / Aint. 3m 3115(0911) int. pol. @ VERTICAL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11b CH11 Z462MH=z Tx

M/ LELPLDE4T1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 50,43 52.45 74.00 21.55 Peak
2 2462.000 29.48 §.82 3F6.02 100.50 102.78 74.00 -25.78 Peak

Remarks:

1. Emi=z=sion Lewvel=

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

Z. The emission lewels that are 204F below the official

limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-93
Data: 87 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE=1
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDER4U1
ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-94
Data: 88 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. H ==}

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 4z .69 54.34 74.00 19.66 Peak
2 4924.000 34.49 12.50 35.34 35.85 47.50 S54.00 6.50 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-95
Data: 89 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE=1=]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEES0Z.11bh CH11 Z48ZMH=z Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-96
Data: 90 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
udﬂﬂﬂ GE00. aG00. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 90

Lis. / Aint. HERCh 1] 3115(0911) Ant. pol. : WERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEES0Z.11bh CH11 Z46ZMH=z Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=z) (dE/m) [clE) [cE) [dBuV) (dBuV/m) (dBuV/m) (dE)
1 4924.000 34,49 12.50 35.34 43 .85 E5.50 74.00 15.50 Peak
2 49z24.000 34,49 12.50 35.34 36,74 45.39 54,00 5.61 Lwrerage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-97
Data: 91 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HER=hA
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-98
Data: 92 File: G:'2012 Report'N'HEXXTIACS1202175.EMG (156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 92
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH1 Z2412MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 4z.1=2 53.57 74.00 20.43 Peak
2  4824.000 34.32 12.38 35.:2Z5 35.01 46.46 S54.00 7.5 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-99
Data: 93 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. T 93
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDER4U1
ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-100
Data: 94 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 94

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48z4.000 34.32 12.38 35.:2Z5 4z .03 53.48 74.00 20.52 Peak
2  4824.000 34.32 12.38 35.:2Z5 35.00 46.45 S54.00 T.55 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-101
Data: 95 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK
60
FCC PART 15C AV
MQW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 95

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CH1 2412ZMH= Tx

M/ : LELPLDE4U1

i ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2412.000 29,45 g.72 35.95 9z .84 95.08 74.00 -21.086 Peak
2 2641.000 30.25 9.17  35.77 44.06 47.71 74.00 26.289 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-102
Data: 96 File: G:'2012 Report'N'HEXXTIACS1202175.EMG (156)
Level (dBuWim) Date: 2013-02-25
120
1
FCC PART 15C PEAK
60
FCC PART 15C AV
MQW
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 96
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESO0Z.11g CH1 Z2412MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2412.000 29,45 g8.72 35.95 100.54 103.06 74.00 -29.06 Peak
2 2641.000 30.25 9.17  35.77 44.06 47.71 74.00 26.289 Peak
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-103
Data: 97 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
Fite no. ! 3m Charber Data no. HER=
Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx
M/ : LELPLDE4U1
i ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2437.000 29,47 g.77 3F6.06 105.54 107.72 74.00 -33.72 Peak
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-104

Data:

120

60

oL

o8 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
3
FCC PART 15C PEAK
1 2 4 FCC PART 15C AV
1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 95
Dis. / Ant. 3m 3115(0911) int. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT 2.4GHz High Power Wireless Outdoor Aecess Point
FPower supply DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Freqg Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
2236.000 29.34 g.37 35.71 49,75 51.75 74.00 22.25 Peak
2371.000 29.43 g.62 36.00 51.30 53.35 74.00 20.65 Peak
2437.000 29.47 .77 36.06 111.62 113.80 74.00 -39.80 Peak
2521.000 29.55 §.92 35.9%9 51.1:= 53.63 74.00 20.37 Pesk
Femarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
2. The emwmi=s=zion lewvels that are 204EF below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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FCC ID:X4Y350U1 page 4-105
Data: 99 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. HE=1=]
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




[AUDIX ]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-106
Data: 100 File: G:'2012 ReportNNEXXTIACS1202175.EMG {156)
Level (dBuWim) Date: 2013-02-25
120
FCC PART 15C PEAK
60
| FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3 Chamwber Data no. 100
Dis. / Ant. 3m 3115(0911) int. pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / In=. Z3IWC/54% Engineer Sunny-1lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode IEEESOZ.11g CHA Z4537MH=z Tx
M/ LELPLDE4T1
ANT EXTERMAL
int., Cable RAmp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 43.95 55.44 74.00 15.56 Peak
2 45874.000 34.41 12.44 35.36 36.57 45.08 S54.00 5.94 Lverage
Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-107
Data: 101 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. : 101
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-108
Data: 102 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60

1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000

Fregquency (MHz)

Fite no. ! 3m Charber Data no. 102

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESOZ.11g CHAE 24537MH= Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 45874.000 34.41 12.44 35.36 4z .09 53.58 74.00 20.42 Peak
2 45874.000 34.41 12.44 35.36 35.:28 46.77 S54.00 T.23 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-109
Data: 103 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. 103
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDER4U1
i ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-110
Data: 104 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 104

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 4z .96 54.61 74.00 19.359 Peak
2 4924.000 34.49 12.50 35.34 35.98 47.63 S54.00 6.37 Lverage

Remarks:
1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-111
Data: 105 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
0 4000 G800. 9600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. ¢ 3m Chsamber Data no. 105
Dis. / Ant. HERCh 1] 3115(0911) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / In=. : Z3%C/54% Engineser : Zunny-lu
EUT r 2.4GHz High Power Wireless Outdoor Access Foint
Power supply : DC 12V From Adapter Input LC 1Z0V/60H=
Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDER4U1
ANT EXTERMAL

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 4-112
Data: 106 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25

FCC PART 15C PEAK

60
1 FCC PART 15C AV
udﬂﬂﬂ G800. 9600. 12400. 15200. 18000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. : 106

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ VERTICAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 48:24.000 34.49 12.50 35.34 43 .68 55.33 74.00 15.67 Peak
2 4924.000 34.49 12.50 35.34 36.87 45.52 S54.00 5.48 Lverage

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

4-113

Data: 107 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
170 Level {dBuvim) Date: 2013-02-25
3
FCC PART 15C PEAK
60
2 FCC PART 15C &Y

1L/le"'I
M

W

1000 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. Sm Charber Data no. 107

Lis. / Aint. 3m 3115(0911) int. pol. WERTICAL

Limit FCC PART 15C PELE

Env. / In=. Z3IWC/54% Engineer Sunny-1lu

EUT 2.4GHz High Power Wireless Outdoor Aecess Point

FPower supply DC 12V From Adapter Input LC 1Z0V/60H=

Test mode IEEESO0Z.11g CH11 Z462MH=z Tx

M/ LELPLDE4T1

ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2254.000 29.36 g.42 35.85 43.78 45.71 74.00 25.29 Peak
2 23539.000 29.44 g.67 36.09 51.0z2 53.04 74.00 20.96 Peak
3 2462.000 29.48 §.82 36.02 101.31 103.59 74.00 -29.58 Peak

Remarks=:

1. Emi=z=sion Lewvel=
Z. The emwmission lewels that are 204F below the

Lntenna Factor + Cable Loss -lwmp Factor + Reading.

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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FCC ID:X4Y350U1 page 4-114
Data: 108 File: 62012 Report'WNEXXT'\ACS1202175.EMG (156)
120 Level {dBuim) Date: 2013-02-25
2

FCC PART 15C PEAK

60 FCC PART 15C &Y

MWW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Fregquency (MHz)

Fite no. ! 3m Charber Data no. 105

Lis. / Aint. HERCh 1] 3115(0911) int. pol. @ HORIZONTAL

Limit : FCC PART 15C PELE

Env. / In=. : Z3%C/54% Engineser : Zunny-lu

EUT r 2.4GHz High Power Wireless Outdoor Access Foint

Power supply : DC 12V From Adapter Input LC 1Z0V/60H=

Test mode : IEEESO0Z.11g CH11 Z462MH= Tx

M/ : LELPLDE4U1

i ANT EXTERMAL
int., Cable RAmp. Emission

Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark

[MH=) (dE/m) (dE) [dE) [dBuV) (dBu¥/m) (dBuW/m) (dEB)
1 2389.000 29,44 g.67 36.09 45.88 47.30 74.00 26.10 Peak
2 2462.000 29.48 §.82 36.02 93.04 95.32 74.00 -21.32 Peak

Remarks:

1. Emi=s=ion Lewel= Antenha Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 5-1

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. [Spectrum Analyzer|  Agilent N9030A MY5138022 | May.08,12 | 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,12 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,12 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to
100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-2

EUT: 2.4GHz High Power Wireless Outdoor Access Point

M/N: AELPLDR4U1

Test date:2013-02-21

Pressure: 100.6x1kpa

Humidity: 563 %

Tested by: Leo Li

Test site:  RF site

Temperature : 25+0.6°C

Cable loss: 0.6dB

Attenuator loss: 20dB

Antenna Gain: Vertical& Horizontal antenna:12dBi

External antenna :9dBi

Test Mode cH Internal Antenna External
Vertical Horizontal Antenna
CH1 PASS PASS PASS
11b CHG6 PASS PASS PASS
CH11 PASS PASS PASS
CH1 PASS PASS PASS
119 CH6 PASS PASS PASS
CH11 PASS PASS PASS

Note: See below original test data.
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Conducted emission test data:
External:
Test Mode: IEEE 802.11b TX
CH1
: Display
#Atten B dB 184 ' dEpY Full Screen
Display Line
54.00 dBpY
On Off
Limits»

7 Active Fctn
s, Position»

Amplitude lep
164,81 dBpl

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

3% Agilent Marker
7.6 dBUV  #Atten 0 dB j Rl T
Normal
Delta
| PR N FUTTRIIY. ¥ VN ST AT S Delta Pair
(Tracking Ref)
Ref A&
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-20805 Agilent Technologies
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CH6
j Display

#Htten @ dB A4.74 dBp\y Full Screen

Display Line
84.70 dBEpY
On Off

W ) e
B S | o et gt
Pt o' W T . N N L e e

Limits»

Active Fctn
Position»

Anplit Taop
184.74 dBpll

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies
CH11

% Agilent Display

/.6 dBpY #Atten B dB : o Full Screen
1

Display Line

86.20 dBpY
On Off

|
IR Wt

Limits»

Active Fctn
Position»
8 Top

186.16 dBpU

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies
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Display
#Htten @ dB 44 ! Full Screen
1
uuu_i_l-!."n'l,g |"-'|,|"'.'|,|'.J,,'|_|‘ I . .
. / ™~ Display Line
A Iy, 2578 dBpl
+h On Off
LI.
1
"LJ._'I
1 Ilf -\1_1-’-.-.-1II .-r"l.li...lt 5
' LL"‘\l-q'a.as.—-.-"'|-.-.-.-.'-'...rw'-..'l.\.-.--,»'-1-f;“--;'-ry-‘~+~p~<"-.-.-r'-\-*-*ﬂ"
Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
CH1
% Agilent Display

sftten B dB 184.11 dBpY Full Screen

Display Line
84.16 dEpY
(n Off

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies
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Marker
¥ Select Marker
1 2 3 4
1
F.'fb)-'!."h"T(?-,l-v'L{.-'.I
Normal
Delta

.-...'._-v-L.-_A.\-\-.a'».Hr‘r.wJ hr-.'-.u.'L-ﬂ1".1.\-'-""#""""“"""‘""1"*‘4‘"” illre st . B

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2

Display
#Atten B dB : Full Screen

Display Line
54,80 dEpY
n Off

|J

|.II ek, N s " o
|| B - Rt md LY P, e il T e et e A )
bt ot

|
]

Limits»

Active Fctn
Position»
Top

Title»

Preferences»
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Display
#Atten § dB 104.05 dBp Full Screen

Display Line
84.18 dBEpY
On Off

T \ PRI |
e -.-.__._._.-.-IJ-"‘___‘_.r."..,-,L1___.,.'__‘,.J_Ih*_p.-;.,.-f-f._L.,u,;.--.+..¢-.' e

ety o T b
= =

Limits»

Active Fctn

Position»
Anplit Top
184.85 dBpl
Titler
Preferences»
Copyright 2000-20805 Agilent Technologies
CH11
3% Agilent Marker
of 117 & dRul Aren B AR W Select Marker
117.6 ._JE.|1. #Atten B dB | 5 3 4
Normal
Delta

o 3
Yy
'"-"t-"r'-4-!-\;--.,-.4.q..;..u.._-.-.-1.._r.._._._.-.w.,-,Q-...-,-,-a...,..-.l.,. =

Delta Pair
(Tracking Ref)
Ref A&

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-20805 Agilent Technologies
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Horizontal:
Test Mode: IEEE 802.11b TX
CH1
= Agilent Display
ef 117.6 dBpY #Atten @ dB 184,75 dEpY Full Screen
1
Display Line
54.80 dBpY
On Off
| II' Y .J-.Ip'-.u"""".H"'*‘M‘""'"'l"'"\-.".rr-*-'""1-.\.i.-.*'1-.r'n.-..-p'""P'-"---—r'*'>-i'""-‘"tl-b"'-l"k'fl.."'ﬂl
LHJILM)’J |“|‘h.b,-¢+.,ﬂ_ﬂ-,_‘_.-*.-u.-.- e s ! LiMitSP

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

% Agilent _. _. Marker
7.6 dBpl #Atten @ B I . |£ 1Selezpt Hgl‘ke;
Normal

Delta

-—L-r.1-'-_A-1.ui-.-a-‘.'.La-.-."l‘b.-1.-‘Jbl.lI"11-.-.-1t-1.-'L-p--.'.-.'-'J—"ﬂ'.'“-‘-L'-"‘-"‘"""'I"“l-x"'i-'.--\'.tdv"-'nl-'"""'""""_-'

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-20805 Agilent Technologies
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CH6
- Agilent Display
117.6 dBpY #Atten @ dB 18 dBp Full Screen
1
Display Line
84,80 dBpY
{in Off
||| -
'."-"'*-"‘-‘ e u.;,r'I""#.-'-‘-...,».,,ﬂ,n.ﬂ., e !.-u-.l"'"h-""-lllH‘l‘\bru\'“-‘""’L"'".*"‘"'Ilt"""""'"'J"r"'.*'-‘.-L"H“.Pr‘""-'l B Fo ]
. H| Lt § Limitse

Active Fctn

Position»
Amplit Tap
184.85 dBpl
Title»
Preferences»
Copyright 2000-20805 Agilent Technologies
CH11
- Agilent Display
ef 117.6 JBpY #Atten B dB 185.5¢ : Full Screen
1
Display Line
85.60 dEpY
On Off
ﬂJ LT LT TP PR, - e ) _rh-,‘.ﬁ.r"'v-'hp'pl
\.-\.-ui.l Il\l'*1"'-*'\'-_....JIWI:-L_.\r-*Fn*r L."IL'"""“"“"'“"‘'''l''-r'-k'I"""IH"-H"". . : " ” l i LiII'IitSP

Active Fctn
Position»
Top

Title»

Preferences»
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Display

#Atten @ dB 165.14 dBpl, Full Screen
i

HLIL'L""?LM'I llhluk'."'l"lul"'ltl

PLI""|.' i g Display Line
¥ LY 85.20 dBpY
] On Off

"
\

| A

N u‘!"".l"""‘1 T

| \ A

1) '} "ﬁ. ?
"""""Q.,I-u-\l\...Mh—.‘.t-.,.-rh|1,.L1,.‘\_.ﬂ‘.—\.“_.-ﬂ'i..-.'.-r- e

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
CH1
4 Agilent Display

#Atten 0 dB 1861 . Full Screen

Display Line
86.18 dBEpY
On Off

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies
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Display
#Atten @ dB ' ! Full Screen
1

e dledmr b e -pi,jnu'n.nl‘w'lhu'h : :
I I Display Line
86.20 dBpY
On Off

.,..\-.ip...1E"r-a'|,.,-r.,.l_ﬂ_,,.. b il r'-"é'-.' —

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Display
ef 117.6 dBpV #Atten B dB 18" : Full Screen

Display Line
85.70 dBEpY
On Off

|

e T g M,

FE T T Lo LTI B YU IR 4
LT T LIRS e

Limits»

Active Fctn
Position»
Top

Title»

Preferences»
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CH11

- Agilent Display
#Arten B dR 5,15 dBEp\ Full Screen
Display Line
85.208 dBpY
On (Off

i, a.-...-.'...-'r"r.r.--‘1.l‘-‘*""r"'"'-.r""‘--_‘-.-.-.-.*_.'-'-.._.-fﬁ.-.-.a--—..1#l"“"L*“-'--.'-'h-'*-‘--‘-.-‘-‘“"ll"'jli"ﬂl

Limits»

Active Fctn

Position»

Amplit Top
1HE.15 dBpl

Title»

Preferences»

Copyright 2000-2005 Agilent Technologies

3% Agilent Display
ef 117.6 dBpY #Atten @ dB ! Full Screen
Display Line
55,50 dEpY
n Off

3
et ‘,_._qi‘.'_.L,4,.|,_...-u,...L._._-.,.IrIr\.Lj,._-1-H---.a.,._L,__--"l-4.-r-'n--'-L-u.-'-"'.-'1‘\-'-—‘i"--*J'-‘""‘""""""‘""‘"F".

Limits»

Active Fctn
Position»
Top

Title»

Preferences»
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Vertical:
Test Mode: IEEE 802.11b TX
CH1
% Agilent L Marker
ot 117 6 dRuly Arren B R Select Marker
117.6 JEf' #Atten B dB 12 3 4
Normal
Delta
LY N T, ..p-._,‘|‘"*‘-"‘-‘ﬂ,__,l.""q‘-l-"n,_-.l"‘\-1_..-..;.!-}--..\_.»-“'-—4' "‘".'."-""i.n-.!"l"'"-'I_-4-;'-..t"".L—-“’--.--l.Ir.._-.'-"*‘-'-‘*""'"'.""'""""*""r-.w.uk“'ilﬂl DEIta Pair
S : i Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1of 2

Copyright 2000-2005 Agilent Technologies

% Agilent L Marker
75 ARl Grren [ AE | |l.-. Select Marker
7.6 dBpY #Atten @ dB i 2 3 4
illi,h%‘lm B
iy I
f Normal
Delta

| ¥. I L
-,,,.1,,,,-4.-._.;—'|l.a,._,..._.h,_.-1.”,nJ.._,-._.u||_,\..r'-..,‘..—...-p,.,.-.l-7-.-..-..1,-.-;_;;.-.,-1.-,1 e s g DAL

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2
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CH6
j Display

#Atten § dB - Full Screen

Display Line
84.60 dBEpY
On Off

|

1
i ostonsmins

L T
| - g
e A s ]--.1..5_r.-'-,._...-t‘..-.a'u_.»"""*‘ * oty

Limits»

Active Fctn

Position»
Amplitud TD[:I
184,62 dBul
Titler
Preferences
Copyright 2000-2005 Agilent Technologies
CH11

% Agilent L Display

et 117.6 dBplY #Atten A dB 167.14 dBp Full Screen
1
Display Line
57.20 dBpY
On Off
I l | IIl.-.'h.'.-...-_ A I-"\"-J"l'u.-l"-.,‘_""-.., .-*\.-.-1-'--*'-ﬂ'h-"-""‘\L-Ir‘.‘..'-J“'I'_r'-.h"""r"""‘""""‘""'“"'"""!h-""r(.""u"‘”“"‘bw"ﬂ‘#).*-‘hr
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Preferences»
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Test Mode: IEEE 802.11g TX

CH1

- Agilent

117.6 dBpY

#Htten @ dB

I |\*’I-'.'1""]|"'1"1'hl||I |'I"I'?".""'I“I"'|.ll

w2 2
|_.QL,‘».+.*.~.n.,,..¢_.,__-._.‘,..d,,._.—.,______.»_.-.-0..-.-'-.,.-.-.-.4..

#Htten @ dB

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref}
Fef A

Span Pair
Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

L Display
Full Screen

Display Line
85.60 dBEpY
On Off

Limits»

Active Fctn
Position»
Top

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 5-16

Display

#Atten § dB 16. - Full Screen
1

I..l,..-._.'.'-.-Ja“\-.o-l,_..v"..--l .-3-.,!.-.'.-'*1‘;-;1__,.(, .
1

Display Line
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On Off

|

Limits»

Active Fctn
Position»
Top

Title»

Preferences»
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CH6
' Display

#Atten @ dB - P Full Screen

Display Line
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Active Fctn
Position»
Top

Title»

Preferences»
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CH11
% Agilent L Peak Search

#Atten @ dB ! dB f Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Amplitude
16E.31 dBpl
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More
1of 2

Copyright 2000-2005 Agilent Technologies

3% Agilent Marker
117 8 ARy e 6 e : i Select Marker
117.6 dBpl #Atten B dB 7! ' 5 3 4
Normal
Delta
Delta Pair
(Tracking Ref)
Ref A&
Span Pair
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Off
More
1 of ?
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. | Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 12 1 Year

6.2.Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.
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Data: 109 File: G:2012 Report NNEXXT'ACS1202175.EME6 {156)
120 Lewvel (dBu\/im) Date: 2013-02-25
]

\\

FCC PART 15C |PEAK

60

memmwf

0

2310 2332, 2354, 2376, 2308. 2420
Frequency (MHz)

Fite no. : 3 Chatnber Iats no. Hauli=l

Dis. / Aint. HES 3115(05911) Ant. pol. : HORIZONTALL

Limit : FCC PART 15C FPEAE

Env. / Ins. : 23%C/54% Engineer : ZSunnvy-lu

EUT : 2.4GHz High Power Wireless Outdoor Access Foilnt

Power supply : DC 12V From Adapter Input AC 120V/a60Hz

Test mode : IEEES0Z.11kh CH1 Z412Z2MH=z Tx

n/M : AELPLDER4UT1

: ANT WERTICLL
Ant. Cahle Amp. Fwmission

Fred. Factor loss Factor Reading Lewvel Limits Margin ERewmark

[MH=z) {dE/m) [dE) (dE) [dBuv) (dEuW/m) (dBuV/m) (dE)
1 2390.000 29.44 8.687 36.09 50.85 5z.97 74.00 21.03 Peak
2 2392.280 29,44 g8.87 36.09 62.12 64.14 74.00 9.86 Peak
3 2397.120 29.44 8.72 36.09 66.17 68.24 74.00 5.76 Peak
4  2400.000 29,44 8.72 36.09 64,52 66.59 74.00 7.41 Peak
5 2413.070 29.45 8.72 35.95 107.32 109.54 74.00 -35.54 Peak

Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
2. The emission levels that are 20d4E below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 110 File: G:2012 Report WNEXXKTACS1202175.EMG (156)
Level (dBuvim) Date: 2013-02-25
120
B
4
3 r"L,—S
60 vq( -
/1 FCC PART 15C &Y
7 J
HW
l]231I] 2332, 2354, 2376. 2398. 2420
Frequency {(MHz)
Site no. 3m Chamber Data no. 110
Dis. / Ant. 3m 3115({0911) Ant. pol. HORIZONTAL
Limit FCZC PART 15C AV
Env. / Ins. Z3*C/54% Engineer Sunny-lu
EUT 2.4GHz High Power Wireless Outdoor Access Point
FPower supply DC 12V From Adapter Input AC 1Z20V/60H=z
Test mode IEEES0Z.11k CH1 Z412MH=z Tx
M/ ALELPLDE41TT1
AWT WERTICAL
Ant. Cahle  Amp. Emission
Fredg Factor lo=ss Factor Feading Lewvel Limits Margin EBRemark
[MH=) (A m) [dB) [dB) [dBuW) [ABuW m)  (dBuVW/ m) (dE)
1 Z2319.900 z29.40 5.52 36.06 40,62 4z .45 S54.00 11.52 Average
2  EZ390.000 z29.44 5.67 36.09 41.31 43 .33 S54.00 10.67 Average
3 E39Z.170 Z29.44 5.67 36.09 57.89 59.91 54.00 -5.91 hverage
4 Z2396.570 29.44 5.72 36.09 60.37 63.04 54.00 -9.04 bverage
5 Z400.000 29.44 5.72 36.09 60.10 62.17 54.00 -8.17 bverage
6 2413.180 29.45 5.72 35.895 104.06 106.28 54.00 -52.28 bverage
Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.

Z.

The emission lewvels that are Z0dE helow the official limit are not reported.

Audix Technology (Shenzhen) C
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Data: 111

Level (dBu\fim)

120

File: G:2012 Report NNEXXTACS1202175.EMG (156)

Date: 2013-02-25

g

\\

FCEIPART 15C |PEAK
W

60
PR FRTPYRL W WP
I]231{! 2332, 2354. 2376, 2398. 2420
Frequency (MHz)

3ite no. 3m Chamber Dats no. 111

Dis. / Ant. 3m 3115({0911) Ant. pol. : WERTICAL

Limit FCZC PART 15C PELE

Env. [/ In=. 23*C/54% Engineer 1 Sunny-lu

ETOT 2.4GHz High Power Wireless Outdoor Access Point

FPower supply DC 12V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z .11k CH1 Z2412MHz Tx

NS ALELPLDE41TT1

AWT WERTICALL
Ant. Cakbhle Amp. Emission

Freg. Factor loss Factor Feading Lewvel Limits Margin ERemar

[MH=) (A m) [dB) [dB) [dBuW) [ABuW m)  (dBuVW/ m) (dE)
1 2335.520 29.41 5.57 35.899 54.73 56.72 74.00 17.28 Peak
2  EZ390.000 z29.44 5.67 36.09 55.79 57.81 74.00 16.19 Peak
3 EZ396.900 zZ9.44 5.72 36.09 7462 e 74.00 -2.69 Peak
4  Z400.000 z29.44 5.72 36.09 T1.14 TILEL 74.00 o.79 Peak
5 Z2413.070 29.45 5.72 35.895 11z2.49 114.71 74.00 -40.71 Peak

BRemarks:

1. Emission Level= Antenna Factor 4+ Cable Loss —Amp Factor 4+ Reading.
2. The emission lewvels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 112

120

60

0

[n ) Y SR T SR
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File: G:2012 Report NNEXXTACS1202175.EMG (156)

Level (dBu\fim)

Date: 2013-02-25

&

~

%hé
3;('\(,
{ FCC PART |[15C AWV
1 7
WW
2310 2332, 2354. 2376, 2398. 2420
Frequency (MHz)

3ite no. 3m Chamber Dats no. 112

Dis. / Ant. 3m 3115({0911) Ant. pol. VERTICAL

Limit FZC PART 15C AWV

Env. [/ In=. 23*C/54% Engineer Iunny-1lu

ETOT 2.4GHz High Power Wireless Outdoor Access Point

FPower supply DC 12V From Adapter Input AC 120V/60Hz

Test mode IEEES0Z .11k CH1 Z2412MHz Tx

NS ALELPLDE41TT1

AWT WERTICALL
Ant. Cakbhle Amp. Emission

Freg Factor loss Factor Feading Lewvel Limits Margin Femark

[MH=) (A m) [dB) [dB) [dBuW) [ABuW m)  (dBuVW/ m) (dE)
23z20.120 Z29.40 8.52 36.06 44 .30 46.16 54.00 7.84 bverage
2390.000 Z29.44 5.67 36.09 45.91 47 .93 S54.00 &.07%7 Average
239z.170  Z29.44 5.67 36.09 83 .09 65.11 S54.00 -11.11 Average
2397.230 Z29.44 5.72 36.09 59 .97 T2.04 S54.00 -15.04 Average
Z400.000 29.44 5.72 36.09 66.32 68.89 54.00 -14.589 bverage
Z411.z200 29.45 5.72 35.85 109.53 111.75 54.00 -57.75 bverage
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Amp Factor + Reading.

Z.

The emission lewvels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC 1D:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-6

Data: 113 File: G:2012 Report WMHEXKTACS1202175.EMG (156)
120 Level {(dBuvim) Date: 2013-02-25
1
FCC PART 15C PEAK
7 v
60 1Hﬂﬂwﬁhﬁnmwuuwww“gm4&ahwﬁ#mr
l]2450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)
Site no. 3m Chamber Data no. 113
Di=s. / Ant. 3m 3115(0911) Ant. pol. VERTICAL
Limit FZC PART 15C PEALE
Env. / Ins. Z3%C/54% Engineer Sunny-lu
ETT 2.4GH= High Power Wireless Outdoor Access Point
FPower supply DC 12V From Adapter Input AC 1Z20V/60H=
Test mode IEEES0Z.11kb CH11 2462MH= Tx
M/ AELPLDE4T1
AWT _WERTICLL
Ant. Cakhle  Amp. Emission
Fred. Factor loss= Factor Reading Lewel Limit=s Margin Rewark
[HMH=z) [dE/ 1) [dE) [dE) [dBuv) [ABEuW/ m) (dBuVW/m) (dE)
1 Z2463.090 2Z29.45 5.52Z 36.02 11z2.46 114.74 74.00 —-40.74 Peak
Z 24583 .500 29.49 5.87 35.97 55.02 57.41 74.00 16.59 Peak
3 EZ500.000 z29.50 5.92Z 36.00 54,76 57.18 74.00 16.582 Peak

Remarks:

1. Emission Lewel=
zZz. The emission lewels that are Z0dE below the

Antenna Factor + Cable Loss —Amp Factor + Reading.

official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-7

Data: 114 File: G:2012 ReportNHEXXTACS1202175.EM6 (156)
120 Level (dBuvim) Date: 2013-02-25
1
60
FCC PART 15C AV
Y2 3
W
0 2450 2461. 2472, 2483. 2494, 2605
Frequency (MHz)
Fite no. 3 Chatiber Iats no. 114
Di=. / Aint. 3m 3115(0911) Ant. pol. VERTICAL
Limit FCC PARET 15C AV
Env. / Ins. 23%C/54% Engineer Sunny-1lu
EUT 2.4GH=z High Power Wireless Outdoor Access Foint
Power supply DC 12V From Adapter Input AC 120V/60H=
Test mode IEEES0Z .11k CH11 Z246Z2MH=z Tx
MM AELPLDEATTL
ANT VERTICAL
hnt . Cahle  Amp. Frwission
Fred. Factor loss Factor Reading Lewvel Limits Margin Eemark
[MH=z) [dE/m) [dE) [dE) [dBuv) [(dBuV/m) (dBuv/m)] [dE)
1 2464.190 29,48 8.582 36.02 109.05 111.33 54.00 -57.33 hverage
Z 2483.500 29.49 8.87 35.97 45.88 45.27 E4.00 5.73 hverage
3 2500.000 29.50 8.92 36.00 45.56 47.98 E4.00 G6.02 hverage

FBemarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss —-Awmp Factor + Reading.

2. The emission levels that are Z0dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

Data: 115
Level {dBuvim)

File: G:2012 Report WNEXXT'ACS1202175.EMG6 (156)

Date: 2013-02-25

120

FCC PART 15C PEAK

60 5
MMWWWWW
l]245I] 2461, 2472, 2483. 2494, 2505
Frequency (MHz)

S3ite no. 3m Chamber Dats no. 115

Di=. / Aint. 3m 3115(0911) Ant. pol. HORIZOMTAL

Limit FCC PART 15C PEAE

Env. / Ins. Z3IWC/E4% Engineer Sunny-1lu

ETT 2.4GHz High Power Wireless Outdoor Access Point

FPower supply DC 12V From Adapter Input AC 120V/60H=

Test mode IEEES0Z .11k CH11 Z462Z2MH=z Tx

MM AELPLDEATTL

ANT VERTICAL
Ant. Cabhle Amp. Emi=z=sion

Fredq. Factor loss Factor Reading Lewvel Limitcs Margin ERemark

[MH=z) [dE/m) [dE) [dE) [dBuv) [(dBuV/m) (dBuv/m)] [dE)
1 2463.035 29.48 8.582 36.02 107.20 109.48 74.00 -35.48 Peak
Z 2483.500 29,49 8.87 35.97 51.80 54,29 74.00 19.71 Peak
3 2500.000 29,50 8.92 36.00 E0.64 5E3.08 74.00 zZ0.94 Peak

FBemarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss —imp Factor + Reading.
Z. The emission levels that are Z0dE bhelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047



AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:X4Y350U1 page 6-9
Data: 116 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
1
60
FCC PART 15C AV
\\2 3
H—u—r‘—w—"—'—‘—-—_\_ﬁ-ﬂw
0 2450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)
Fite no. Jtn Chatnber Data noa. 116
Dis. / Ant. 3m 311510911) int. pol. HORIZOMTALL
Limit FCC PART 15C LW
Env. / Ins. 23%C/h4% Engineer Sunny-1lu
EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint
Power supply DC 12V From Adapter Input AC 120V/60HE
Test mode IEEES0Z.11b CH11 zZ462MHz Tx
M/N AELPLDER4TL
MNT WERTICAL
int. Cable Amp. Emis=ion
Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark
[MHz) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 Z464.685 29.48 8.82 36.02 103.97 106.25 54.00 -5Z.25 Average
2  2483.500 ZzZ959.49 g2.87 35.97 41.01 43 .40 54,00 10,60 Lverage
3  EZE500.000 Z29.50 8.92 36.00 41.05 43,47 54.00 10.53 Average

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:X4Y350U1 page 6-10
Data: 117 File: G:2012 ReportWNEXXT'ACS1202175.EMG (156)
120 Level (dBuVim) Date: 2013-02-25
5
3, FCC BART 15C PEA

I]231l] 2334. 2358. 2382, 2406. 2430
Fregquency (MHz)

Site no. : 3m Chamber Data no. HE A

Di=. / Ant. o3m 3115(0911) Ant., pol. : VERTICAL

Limit : FCC PART 15C FELAK

Env. / In=. 1 Z23%C/54% Engineer : 3unny-1lu

EUT i 2.4GH=z High Power Wireless Cutdoor Roocess Foint

Power supply : DC 12V From Adspter Input AC 1Z0V/60HEZ

Test mode : IEEEG0Z2.11g CH1 2Z412MH= T=x

M/ : AELPLDE4U1

i ANT VERTICAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [dE/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2319.840 =9.40 .52 36.06 57.93 59.79 74.00 14.:21 Peak
2 2390.000 :Z25.44 .67 36.09 67.87 69.59 74.00 4.11 Peak
3 2391.600 =Z29.44 .67 36.09 T3.34 T5.36 74.00 -1.36 Peak
4 2400.000 Z25.44 .72 36.09 858.85 Q0.92 74.00 -16.92 Peak
5 Z2410.800 =Z9.45 .72 35.95 111.75 113.97 74.00 -39.97 Peak

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -hmp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC 1D:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-11

Data: 118

Lewvel (dBuvim)
120

File: G:2012 ReportN'NEXXTWACS 1202175.EMG {156)

Date: 2013-02-25

4 a
60 \//fj FCC PART 15C AW
1 2 A
| L — ] —
I]231[! 2334. 2358. 2382. 2406. 2430
Frequency (MHz)

Sice no. S Charber Data no. : 115

Ii=s. / Ant. Stn 3115(0911) Ant. pol. : WERTICAL

Limit FZC PART 15C AWV

Env. / Ins. Z3*C/54% Engineer : Sunny-lu

EUT 2.4GHz High Power Wireless Outdoor Access Point

FPower supply DC 12V From Adapter Input AC 120V/60H=

Test mode IEEES0Z.11g CH1 Z412MH= Tx

M/ AELPLDEA1TT1

ANT WVERTICAL
Lnt. Cable Amp. Emission

Fredqg Factor lo=ss= Factor Reading Lewel Limits Margin FEewmark

[MH=z) [dE/m) (dE) [dE) [dBuW) (ABuv/m) (dBuv/m) (dE)
1 2319.960 29.40 .52 J6.06 47 .26 49 .12 54 .00 4.58 Lverage
2 2336.040 29.41 5.57 35.899 q6.24 45,23 54.00 5.77 bvrerage
3 2390.000 Z29.44 5.67 36.09 453 .56 50.58 54.00 3.42 bvrerage
4 2391.960 29.44 5.67 36.09 59,582 6l.54 S54.00 -7.54 Average
5  Z2400.000 Z29.44 5.7 36.09 [ B4.71 S54.00 -10.71 Average
& Z414.400 Z9.45 5.7 35.95 100.79 103.01 S54.00 —-49.01 Average

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Lwmp Factor + Reading.
2. The ewmission lewels that are Z20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-12

Data: 119 File: G:'2012 Report WNEXXTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
4
/JJ FCC PART 15C PE
zﬂf
» xyMVhﬂHﬂMﬁﬂMmwﬂWWWﬂMHAMJWNMMNNWMﬂMﬁﬂﬂWJ
hebrowoeaifi
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Jitce no. : 3t Chatnber Data noa. 119
Dis. / Ant. o 3m 311510911) Ant., pol. HORIZONTAL
Limit : FCC PART 15C FPEAK
Env. / Ins. : 23*C/54% Engineer Sunny-1u
EUT : 2.4GHz High Power Wireless Cutdoor Access Foint
Power supply DC 12V Frowm Adapter Input AC 120V 60H=z
Test rmode : IEEES0Z2.11g CH1 241ZMH= Tx
M/ : AELPLDR4UT1
! ANT VERTICAL
Lnt. Cakhle Amp. Etnis=ion
Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark
[MH=z) [dB/m) [dE) [dE) [dBuV) [dBu¥/m) (dBuV/m) [(dB)
1 2319.600 29.40 8.52 36.086 53.70 55.56 74.00 15.44 Peak
2 2390.000 29.44 8.67 36.09 61.46 63 .48 74.00 10.52 Peak
3 2400.000 29.44 g8.72 36.09 83.05 85.12 74.00 -11.12 Peak
4  2413.440 29.45 8.72 35.95 106.31 108.53 74.00 -34.53 Peak
Remarks:
1. Emi=ssion Lewel= Antenna Factor + Cable Loss -imp Factor + Reading.

2.

The emission lewvels that are 20dE below the cofficial limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 6-13
Data: 120 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
4
60
4 g FCC HART 15C AV
1 7 w_—jj
N v, 0 —_
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
S3ite no. 1 3m Chamber Data no. 120
Dis. / Ant. : 3m 3115(0911) int. pol. HORIZOMTLL
Limit : FCC PART 15C AV
Env. / Ins. : Z3%C/54% Engineer Sunny-1u
EUT : 2.4GHz High Power Wireless Outdoor Access Point
Power supply : DI 12V From Adapter Input AC 1Z0W/60H=z
Test mode : IEEES0Z.11g CH1 2412MH= Tx
M/ : AELPLDE4U1
ANT VERTICAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [ dE/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2319.960 =29.40 g.52 36.06 38.69 40.55 54.00 13.45 Average
2 2336.040 Z259.41 §.57 35.99 35.83 40.582 54.00 13.18 Lverage
3 2390.000 =259.44 .67 36.09 41.06 43 .08 54.00 10,92 Average
4 2391.960 Z25.44 .67 36.09 51.90 53.92 54.00 0.0s8 Lverage
5  Z400.000 =29.44 .72 36.09 52.91 54.38 54.00 -0.938 Average
6 2415.000 Z2959.45 .72 35.95 Qz.44 Q4,66 54.00 -40. 66 Lverage

1. Emission Lewvel= Antenna Factor + Cable Loss -hAwp Factor + Reading.
Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 6-14
Data: 121 File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)
120 Level (dBuVim) Date: 2013-02-25

FCC PART 15C PEAK

60 “

l]2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)

SFite no. 1 3m Chamber Data no. r 121

Lis. / Ant. o 3m 3115(0911) Ant, pol. : HORIZONTAL

Limit : FCC PART 15C FPELAK

Env. / Ins. : 23*C/54% Engineer : 3unny-1lu

EUT : 2.4GHz High Power Wireless Cutdoor Access Foint

Power supply : DI 12V From Adapter Input AC 120W/60H=z

Test rmode : IEEES02.11g CH11 Z2462MH= Tx

M/ : AELFLDE4U1

! ANT VERTICAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 Z2458.950 =Z9.48 .82 36.02 103.54 105.82 74,00 -31.82 Peak
2  2483.500 =25.489 g8.87 35.97 56.57 58.96 74.00 15.04 Peak
3 Z500.000 Z9.50 .92 36.00 50.40 5zZ.82 74,00 21.1858 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC 1D:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-15

Data: 122

Level {dBuMim)
120

File: G:2012 Report WNEXXT'ACS1202175.EMG {156)

Date: 2013-02-25

60

FCC PART 15C AV

S

3
l]2445 2457, 2469, 2481. 2493, 2505
Frequency (MHz)

Fite no. Jtn Chatnber Data noa. 122

Dis. / Ant. 3m 311510911) int. pol. HORIZOMTALL

Limit FCC PART 15C LW

Env. / Ins. 23%C/h4% Engineer Sunny-1lu

EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint

Power supply DC 12V From Adapter Input AC 120V/60HE

Test mode IEEES0Z.11g CH11 zZ462MHz Tx

M/N AELPLDER4TL

MNT WERTICAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MHz) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2460.720 z29.48 8.82 36.02 83.00 a0.z8 54.00 -36.28 Average
2  2483.530 ZzZ5.49 g2.87 35.97 38.01 40,40 54,00 13.60 Lverage
3  EZE500.000 Z29.50 8.92 36.00 37.39 39.51 54.00 14.19 Average

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-16

Data: 123 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
1
_ FCC PART 15C PEAK
60 ww
0 2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)
S3ite no. 3 Chatber Data no. 123
Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL
Limit FCC PART 15C FPELAK
Env. / Ins. Z3FCSEA% Engineer Sunny-1u
EUT 2.4GHz High Power Wireless COutdoor Access Folnt
FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z
Test mode IEEES02.11g CH11 =2462MHz Tx
M/ ARELPLDE4T1
ANT VERTICAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2zZ466.000 =29.45 g§.82 36.02 109.53 111.81 74.00 -37.81 Peak
2 Z4853.500 :Z5.489 §.87 35.97 55.73 61.12 74.00 1z.88 Peak
3 Z500.000 =295.50 §.92 36.00 54.15 S56.57 74.00 17.43 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX

Technology (Shenzhen) Co., Ltd.

page 6-17

Data: 124 File: GX2012 ReportNNEXKTWACS1202175.EMG {156)
Lewvel {dBuvim) Date: 2013-02-25
120
1
60
FCC PART 15C AV
Z
\H—““a___ 5
0 2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)
SFite no. 3 Chatber Data no. 124
Lis. / Ant. Jm 3115(0911) Ant., pol. VERTICLAL
Limit FCC PART 15C AV
Env. / Ins. 23*C/54% Engineer Sunny-1u
EUT Z.4GHz High Power Wireless Cutdoor Access Foint
Power supply DC 12V Frowm Adapter Input AC 120V 60H=z
Test mode IEEES0Z.11g CH11 Z2462MH=z T=x
M/ AELPLDE4T1
ANT VWERTICAL
Lnt. Cakhle Amp. Etnis=ion
Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark
[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 Z2460.730 Z9.45 .82 36.02 99,71 101.9%9 54,00 -47,99 Average
2  2483.500 =25.489 g8.87 35.97 47 .40 49,79 54.00 4.21 Lverage
3 Z500.000 Z9.50 .92 36.00 44,31 46,73 54,00 TLET Average

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC 1D:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.
page 6-18

Data: 125

Level {dBuMim)
120

File: G:2012 Report WNEXXT'ACS1202175.EMG {156)

Date: 2013-02-25

FCC PART 15C |PEAK

60

k

l]231l] 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

Fite no. Jtn Chatnber Data noa. T 125

Dis. / Ant. 3m 311510911) Ant, pol. : HORIZONTAL

Limit FCC PARET 15C PELK

Env. / Ins. 23%C/h4% Engineer : 3unnv-lu

EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint

Power supply DC 12V From Adapter Input AC 120V/60HE

Test mode IEEES0Z.11b CH1 Z41ZMH=z Tx

M/N AELPLDEATT1

ANT HORIZONTAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin FEemar

[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2390.000 Z29.44 .67 36.09 E3.25 E5.27 74.00 15.73 Peak
2 2392.200 29.44 g8.67 36.09 63.57 65.59 74.00 5.41 Peak
3 2400.000 Z29.44 .72 36.09 G2 .32 64.39 74.00 9.61 Peak
4 2413.200 29.45 g8.72 35.95 104.92 107.14 74.00 -33.14 Peak

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awmp Factor + Reading.
2. The ewission levels that are Z20dE below the official limit are nhot reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:X4Y350U1 page 6-19
Data: 126 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
120 Level {dBuvim) Date: 2013-02-25
fi
4
60 :
il FOC PART 1
J W
1 i
I — T —— |
l]231l] 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Fite no. : 3tn Chasnber Data noa. t 126
Dia. / Ant. : 3m 3115(0911) int. pol. : HORIZONTAL
Limit : FCC PLRT 15C AW
Env. / Ins. 1 23%C/54% Engineer : 3unnv-lu
EUT : 2.4GHz High Power Wireless Cutdoor Access Foint
Power supply : DC 12V From Adapter Input AC 120VW/S60Hs
Test mode : IEEES0Z2.11k CH1 Z412ZMH= T=x

M/N : AELPLDR4T1
: ANT HORIZCONTAL

int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MH=z) [(dB/m) [dE) (dE) [dBuV) (dBuW/m) (dBuW/m) (dE)
1 2319.9260 Z29.40 .52 36.086 4z .43 44 29 54.00 9.71 hverage
2 2336.040 29.41 g8.57 35.99 42 .50 44,49 54,00 9.51 bverage
3 2390.000 Z29.44 .67 36.09 4z .96 44,93 54.00 9.02 hverage
4 2391.960 29.44 g8.67 36.09 60.75 B2 .77 54.00 -8.77 bverage
5 2400.000 Z29.44 .72 36.09 55.97 59.04 54.00 -5.04 hverage
6 2411.160 29.45 g8.72 35.95 10Z.17 104.39 54.00 -50.39 bverage

Femarks:
1. Emission Lewel= Antenna Factor + Cable Loss -hmp Factor + Reading.
2. The ewission levels that are Z20dE below the official limit are nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-20

Data: 127

Level {dBuMim)
120

File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)

Date: 2013-02-25

FCC PART 150, PEAK

60

k

l]231l] 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

SFite no. 3 Chatber Data no. r 127

Lis. / Ant. Jm 3115(0911) int., pol. : VERTICAL

Limit FCC PART 15C FPELK

Env. / Ins. 23*C/54% Engineer : 3unny-1lu

EUT Z.4GHz High Power Wireless Cutdoor Access Foint

Power supply DC 12V Frowm Adapter Input AC 120V 60H=z

Test mode IEEES0Z.11b CH1 2412MH= Tx

M/ AELPLDE4T1

ANT HORIZONTAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemwar

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 2390.000 Z9.44 .67 36.09 45.09 50.11 74,00 23.89 Peak
2 2391.960 =25.44 g.67 36.09 54.15 56.17 74.00 17.83 Peak
3 Z400.000 Z9.44 .72 36.09 51.56 53.63 74,00 20.37 Peak
4 2412.960 =25.45 g8.72 35.95 Qz.82 a5.04 74.00 -21.04 Peak

Remarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -imp Factor 4+ Reading.

2. The emission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-21

Data: 128 File: G:2012 Report WNEXXTACS1202175.EMG6 {156)
Level {(dBuvim) Date: 2013-02-25
120
4
60
FCQ PART 16C &Y
2
i
1
0 2310 2334. 2358. 2382, 2406. 2430
Fregquency (MHz)
Site no. 3m Chamber Data no. : 128
Dis. / Ant. 3m 3115(0911) int., pol. : VERTICAL
Limit FCC PART 15C ALV
Env. / Ins=. Z3IWC/E4% Engineer : 3unny-1lu
EUT 2.4GHz High Power Wireless Cutdoor Roocess Foint
FPower =upply DC 12V From Adapter Input AC 1zZ0V/E60HZ
Test mode IEEES0Z.11b CH1 2412MHz Tx
M/ AELPLDE4T1
ANT HORIZONTAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [dB/m) [dE) [dE) [dEuV) [(dBuv/m) [(dBuV/m) [dB)
1 2390.000 Z9.44 .67 36.09 36.10 3g8.12 54,00 15.88 Average
2 2391.960 Z25.44 .67 36.09 45.45 47.47 54.00 6.53 Lverage
3 Z400.000 Z9.44 .72 36.09 41.19 43.26 54,00 10,74 Average
4 2412.840 =25.45 g8.72 35.95 a87.00 89.22 54.00 -35.22 Lverage
Remarks:

1. Emisszion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-22

Data: 129 File: G:2012 Report WNEXXTACS1202175.EMG6 {156)
Level {(dBuvim) Date: 2013-02-25
120
1
FCC PART 15C PEAK
60
2 3
0 2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)

SFite no. 3 Chatber Data no. 129

Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL

Limit FCC PART 15C FPELAK

Env. / Ins. 23*C/E4% Engineer Sunny-1u

EUT 2.4GHz High Power Wireless COutdoor Access Folnt

FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z

Test mode IEEES02.11bh CH11 =2462MHz Tx

M/ ARELPLDE4T1

ANT HORIZONTAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor laoss=s Factor Reading Lewvel Limits Margin FEemwmark

[MHz) [ dB/m) [dE) [dE) [dBEuV) (dBuV/m) (dBuVim) [dB)
1 Z2463.000 =29.45 §.82 36.02 Qz.82 95.10 74.00 -z1.10 Peak
2 Z2483.500 Z959.49 §.87 35.97 47,25 49,64 74.00 24.386 Peak
3  2500.000 =25.50 8.92 36.00 45. 60 51.02 74.00 22.98 Peak

Remarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -imp Factor 4+ Reading.

Z. The emission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-23

Data: 130 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
1
60
FCC PART 15C AV
2 3
0 2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)

S3ite no. 3 Chatber Data no. 130

Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL

Limit FCC PART 15C AWV

Env. / Ins. Z3FCSEA% Engineer Sunny-1u

EUT 2.4GHz High Power Wireless COutdoor Access Folnt

FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z

Test mode IEEES02.11bh CH11 =2462MHz Tx

M/ ARELPLDE4T1

ANT HORIZONTAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2461.200 =29.458 g.82 36.02 82.87 85.15 54.00 -31.15 Average
2 Z4853.500 :Z5.489 §.87 35.97 35.95 35.34 54.00 15.66 Lverage
3 Z500.000 =295.50 §.92 36.00 35.95 35.37 54.00 15.63 Average

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:X4Y350U1 page 6-24
Data: 131 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
1
FCC PART 15C PEAK
60 3
LU FRRER SR PRI B e S
0 2445 2457, 2469, 2481. 2493, 2505
Frequency (MHz)

Fite no. Jtn Chatnber Data noa. 1351

Dis. / Ant. 3m 3115(0911) int. pol. HORIZOMTALL

Limit FCC PART 15C FELE

Env. / Ins. 23%C/h4% Engineer Sunny-1lu

EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint

Power supply DC 12V From Adapter Input AC 120V/60HE

Test mode IEEES0Z.11b CH11 zZ462MHz Tx

M/N AELPLDER4TL

MNT HORIZONTAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MHz) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2461.020 z29.48 g8.82 36.02Z 100.85 103.16 74.00 -29.16 Peak
2  2483.500 ZzZ959.49 g2.87 35.97 50,70 5E3.09 74,00 20,91 Peak
3  EZE500.000 Z29.50 8.92 36.00 5Z.Z1 54,63 74.00 19.37 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-25

Data: 132

Level {dBuMim)
120

File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)
Date: 2013-02-25

60

FCC PART 15C AV

l]2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)

SFite no. 3 Chatber Data no. 132

Lis. / Ant. Jm 3115(0911) Ant., pol. HORIZOMNTLL

Limit FCC PART 15C AV

Env. / Ins. 23*C/54% Engineer Sunny-1u

EUT Z.4GHz High Power Wireless Cutdoor Access Foint

Power supply DC 12V Frowm Adapter Input AC 120V 60H=z

Test mode IEEES0Z.11b CH11 Z2462MHz Tx

M/ AELPLDE4T1

ANT HORIZONTAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 2461.320 2Z29.48 .82 36.02 97.41 99,69 54,00 -45,69 Average
2  2483.500 =25.489 g8.87 35.97 40.87 43.26 54.00 10.74 Lverage
3 Z500.000 Z9.50 .92 36.00 40,39 4z2.81 54,00 11.19 Average

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-26

k

Data: 133 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
4
2 FCC PART 15C PEAK
60
1 2
ettt P gL gt L W gl st A AL ity oot
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
S3ite no. 3 Chatber Data no. 133
Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL
Limit FCC PART 15C FPELAK
Env. / Ins. Z3FCSEA% Engineer Sunny-1u
EUT 2.4GHz High Power Wireless COutdoor Access Folnt
FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z
Test mode IEEES0Z.11g CH1 2412MH= Tx
M/ ARELPLDE4T1
ANT HORIZONTAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemar
[MHz) [ dE/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2355.840 =Z9.4:=2 .62 35.91 49.11 51.:24 74.00 22.76 Peak
2 Z2390.000 Z25.44 .67 36.09 49,63 51.65 74.00 22.35 Peak
3 Z400.000 =29.44 .72 36.09 0. 62 TZ.69 74.00 1.31 Peak
4 2409.960 Z259.45 .72 35.95 Qz.76 Q4,95 74.00 -z0.98 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -hAwp Factor + Reading.
Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-27

Data: 134 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
4
60
FCC BART 15C AV
Y. K
1j\./’f
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

S3ite no. 3 Chatber Data no. r 134

Dis. / Ant. 3m 3115(0911) int. pol. : VERTICALL

Limit FCC PART 15C AWV

Env. / Ins. Z3FCSEA% Engineer : 3unny-1lu

EUT 2.4GHz High Power Wireless COutdoor Access Folnt

FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z

Test mode IEEES0Z.11g CH1 2412MH= Tx

M/ ARELPLDE4T1

ANT HORIZONTAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 23590.000 =29.44 .67 36.09 36.95 38.97 54.00 15.03 Average
2 2391.960 :Z5.44 .67 36.09 47,20 49,22 54.00 4.758 Lverage
3 Z400.000 =29.44 .72 36.09 45.67 47,74 54.00 G.26 Average
4 2414.760 Z259.45 .72 35.95 83.18 55.40 54.00 -31.40 Lverage

Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -hAwp Factor + Reading.
Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-28

Data:

120

60

0

o WM

135 File: G:2012 Report NNEXXTACS1202175.EM6 (156)
Level (dBuvimj Date: 2013.02-25
5
_f FCC PART 15C PERK
3 NJ/
1 z_l)

2310 2334, 2358. 2382, 2406, 2430
Frequency (MHz)

SJite no. Jtn Chatuber Data na. : 135

Dis. / Ant. 3m 3115(0911) Ant. pol. : HORIZOMNTAL

Limit FCC PART 15C PEAK

Env. / Ins=. Z3IWC/E4% Engineer : 3unny-1lu

EUT 2.4GHz High Power Wireless Cutdoor Roocess Foint

FPower =supply DC 1ZV From Adapter Input AC 1Z0V/E60H=z

Test rmode IEEES0Z.11g CH1 2412MH=z Tx

MM AELPLDEA4T1

ANT HORIZONTAL
int. Cakhle Amp. Etnis=ion

Freqg Factor loss Factor Beading Lewvel Limits Margin Eemark

[MH=z) [ dB/m) [dE) [dE) [dBuV) [(dBuW m) (dBuW/m) (dE)
2362.040 Z29.43 .62 36.00 54.71 56.76 74.00 17.24 Peak
2390.000 =29.44 8.67 36.09 56,62 58.64 74.00 15.36 Peak
2392.200 Z9.44 g8.67 36.09 65.43 67.435 74.00 6.55 Peak
z400.000 =29.44 8.72 36.09 S2.76 54.83 74.00 -10.83 Peak
2412.960 Z9.45 8.72 35.95 104.66 106.88 74.00 -32.88 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 6-29
Data: 136 File: G:12012 ReportNINEXXTIACS1202175.EM6 (156)
120 16! (4BUVim) Date: 2013-02-25
5
60 :
E FCC PRRT 1568y

l]231l] 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

Fite no. : 3tn Chasnber Data noa. t 1346

Dis. / Ant. : 3m 311510911) Ant, pol. : HORIZONTAL

Limit : FCC PART 15C AW

Env. / Ins. 1 23%C/54% Engineer : 3unnv-lu

EUT : 2.4GHz High Power Wireless Cutdoor Access Foint

Power supply : DC 12V From Adapter Input AC 120VW/S60Hs

Test mode : IEEES0Z2.11g CH1 Z412ZMH= T=x

M/N : AELPLDER4T1

: ANT HORIZONTAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2336.040 29.41 8.57 35.99 41.97 43 .96 54.00 10.04 hverage
2 2390.000 29.44 g8.67 36.09 42.81 44,83 54,00 9,17 bverage
3 2391.960 Z29.44 .67 36.09 5E5.69 60.71 54.00 -6.71 hverage
4 2400.000 29.44 g8.72 36.09 54,16 56.23 54.00 -2.23 bverage
5 2415.360 Z29.45 .72 35.95 94 .30 97.02 54.00 -43 .02 hverage

Remarks:
1. Emission Lewel= Antenhna Factor + Cable Loss -Amwp Factor + Reading.
Z. The emission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:X4Y350U1 page 6-30
Data: 137 File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)
120 Level (dBuVim) Date: 2013-02-25

FCC PART 15C PEAK

60
Wmﬂ
l]2445 2457, 2469. 2481. 2493. 2505
Frequency (MHz)

Jitce no. : 3t Chatnber Data noa. : 137

Lis. / Ant. o 3m 3115(0911) Ant, pol. : HORIZONTAL

Limit : FCC PART 15C FPELAK

Env. / Ins. : 23*C/54% Engineer : 3unny-1lu

EUT : 2.4GHz High Power Wireless Cutdoor Access Foint

Power supply : DI 12V From Adapter Input AC 120W/60H=z

Test rmode : IEEES02.11g CH11 Z2462MH= Tx

M/ : AELFLDE4U1

: ANT HORIZONTAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 2456.5=20 2=Z9.45 .82 36.02 102.44 104.72 74,00 -30.72 Peak
2  2483.500 =25.489 g8.87 35.97 52.74 55.13 74.00 15.87 Peak
3 Z500.000 Z9.50 .92 36.00 50.74 53.16 74,00 20.54 Peak

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

FCC 1D:X4Y350U1 page 6-31
Data: 138 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
1
60
FCC PART 15C AV
\2 3
0 2445 2457, 2469, 2481. 2493, 2505
Frequency (MHz)
Fite no. Jtn Chatnber Data noa. 135
Dis. / Ant. 3m 311510911) Ant., pol. HORIZOMTAL
Limit FCC PAET 15C AV
Env. / Ins. 23%C/h4% Engineer Sunny-1lu
EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint
Power supply DC 12V From Adapter Input AC 120V/60HE
Test mode IEEES0Z.11g CH11 Z462MH=z Tx
M/N AELPLDEATT1
ANT HORIZONTAL
int. Cable Amp. Emis=ion
Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark
[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2455.3830 29.45 .82 36.02 9z .83 95.11 54.00 -41.11 hverage
2 2483.500 29.49 8.87 35.97 41.68 44,07 54,00 9,93 bverage
3 Z500.000 Z29.50 .92 36.00 40.29 4z .71 54.00 11.29 hverage

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page

6-32

Data: 130 File: G:2012 Report NNEXKTACS1202175.EMG {156)
Level {dBuvim) Date: 2013-02-25
120
1
FCC PART 15C PEAK
60
3
it P e Ao A A Pt
0 2445 2457, 2469, 2481. 2493, 2505
Frequency (MHz)

3ite no. 3m Chamber Data no. 139

Lis. / Ant. 3m 3115(0911) Ant., pol. VERTICAL

Limit FCC PART 15C PEAK

Env. / Ins. 23%C/54% Engineer Sunny-1lu

EUT Z2.4GH=z High Power Wireless Cutdoor Lcoceess Foint

FPower supply DC 1ZV From Adapter Input AC 120V 60HE=

Test rmode IEEES80Z.11g CH11 Z462MH=z Tx

M/N AELPLDER4T1

MNT HORIZONTAL
Lnt. Cable Amp. Emission

Fredq. Factor laoss Factor Reading Lewvel Limits Margin FEemwark

[MH=z) [(dB/m) [dE) [dE) [dBuV) (dBuV/m) (dBuVs/m) (dE)
1 Z2464.930 29.485 .82 36.02 95.37 97.65 74.00 -23.65 Peak
Z 2483.500 Z29.49 .87 35.97 45.436 E0.85 74.00 23.15 Peak
3 &500.000 29.50 .92 36.00 45.57 50.99 74.00 23.01 Peak

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC 1D:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-33

Data: 140

Level {dBuMim)
120

File: G:2012 Report WNEXXT'ACS1202175.EMG {156)

Date: 2013-02-25

60

FCC PART 15C AV

—

S

l]2445 2457, 2469, 2481. 2493, 2505
Frequency (MHz)

Fite no. Jtn Chatnber Data noa. 140

Dis. / Ant. 3m 311510911) int. pol. VERTICAL

Limit FCC PART 15C LW

Env. / Ins. 23%C/h4% Engineer Sunny-1lu

EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint

Power supply DC 12V From Adapter Input AC 120V/60HE

Test mode IEEES0Z.11g CH11 zZ462MHz Tx

M/N AELPLDER4TL

MNT HORIZONTAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MHz) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 Z2464.200 z29.48 8.82 36.02 84,87 87.15 54.00 -33.15 Average
2  2483.500 ZzZ959.49 g2.87 35.97 37.97 40,36 54,00 13.64 Lverage
3  EZE500.000 Z29.50 8.92 36.00 37.33 39.75 54.00 14.25 Average

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-34

Data: 141 File: G:2012 Report NNEXXTWACS1202175.EMG {156)
120 Level (dBuvim) Date: 2013-02-25
4
FCC PART 15C PEAK
60

0

k

2310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)
S3ite no. 3 Chatber Data no. : 141
Dis. / Ant. 3m 3115(0911) int. pol. : HORIZONTALL
Limit FCC PART 15C FPELAK
Env. / Ins. Z3FCSEA% Engineer : 3unny-1lu
EUT 2.4GHz High Power Wireless COutdoor Access Folnt
FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z
Test mode IEEES0Z.11b CH1 2412MH= Tx
M/ ARELPLDE4T1
ANT EXTERMAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemar
[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 23590.000 =29.44 .67 36.09 45.02 50.04 74.00 23.96 Peak
2 Z2392.170 :Z25.44 .67 36.09 53.15 55.17 74.00 15.583 Peak
3 Z400.000 =29.44 .72 36.09 51.22 53.29 74.00 20.71 Peak
4 2413.150 Z259.45 .72 35.95 93.96 6.158 74.00 -Z2.18 Peak
Remarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -hAwp Factor + Reading.
Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




AUDIX )

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 6-35

Data:

120

60

0

IR TR SV

142 File: G:'2012 Report WNEXXTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
4
FCC PART|[15C AV
N | i
2310 2332, 2394, 2376, 2398. 2420
Frequency (MHz)

3ite no. 3m Chamber Data no. : 14z

Lis. / Ant. 3m 3115(0911) Ant, pol. : HORIZONTAL

Limit FCC PART 15C AV

Env. / Ins. 23%C/54% Engineer : Sunny-1lu

EUT Z2.4GH=z High Power Wireless Cutdoor Lcoceess Foint

FPower supply DC 1ZV From Adapter Input AC 120V 60HE=

Test rmode IEEES0Z.11b CH1 Z2412MH=z Tx

M/N AELPLDER4T1

INT_EXTERNAL
Lnt. Cable Amp. Emission

Fredq. Factor laoss Factor Reading Lewvel Limits Margin FEemwark

[MH=z) [(dB/m) [dE) [dE) [dBuV) (dBuV/m) (dBuVs/m) (dE)
2390.000 Z9.44 .67 36.09 35.87 37.89 S54.00 16.11 brerage
2392.170 :29.44 .67 36.09 4z .55 44 57 54,00 9.43 hrerage
2400.000 Z29.44 .72 36.09 39.39 41.46 S54.00 12.54 brerage
z411.z200 29.45 .72 35.95 55.93 85.20 54,00 -34.20 hrerage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loszs -Awp Factor + Reading.
2. The ewi=sion lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC 1D:X4Y350U1 page 6-36
Data: 143 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
5
FCC PART 15C |PEAK
3 4'/
60
1 JW
WWWWWWWW
0 2310 2332, 2354. 2376. 2398. 2420
Frequency (MHz)
Fite no. Jtn Chatnber Data noa. 143
Dis. / Ant. 3m 311510911) Ant., pol. VERTICAL
Limit FCC PARET 15C PELK
Env. / Ins. 23%C/h4% Engineer Sunny-1lu
EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint
Power supply DC 12V From Adapter Input AC 120V/60HE
Test mode IEEES0Z.11b CH1 Z41ZMH=z Tx
M/N AELPLDEATT1
ANT EXTERNAL
int. Cable Amp. Emis=ion
Freg Factor loss Factor Beading Lewvel Limits Margin Femark
[MH=z) [(dB/m) [dE) (dE) [dBuV) (dBuW/m) (dBuW/m) (dE)
1 2349.270 29.41 .62 35.99 51.43 53.47 74.00 Z0.53 Peak
2 2390.000 29.44 g8.67 36.09 50.43 5Z.45 74.00 21.55 Peak
3 2392.170 Z29.44 .67 36.09 E9.92 61.94 74.00 1z2.08 Peak
4 2400.000 29.44 g8.72 36.09 55.70 60.77 74.00 13.23 Peak
5 2413.070 Z29.45 8.72 35.95 100.80 10Z.852 74.00 -25.82 Peak
Remarks:
1. Emission Lewel= Antenhna Factor + Cable Loss -Amwp Factor + Reading.
Z. The emission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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FCC ID:X4Y350U1 page 6-37
Data: 144 File: G:2012 ReportWNEXXTACS1202175.EMG6 {156)
120 Lewvel (dBuVim) Date: 2013-02-25
5

60

0

o WM

~,

CC PART[15C AV

2310 2332, 2354, 2376. 2398. 2420
Frequency (MHz)

S3ite no. 1 3m Chamber Data no. : 144

Dis. / Ant. : 3m 3115(0911) int. pol. : VERTICALL

Limit : FCC PART 15C AV

Env. / Ins. : Z3%C/54% Engineer : 3unny-1lu

EUT : 2.4GHz High Power Wireless Outdoor Access Point

Power supply : DI 12V From Adapter Input AC 1Z0W/60H=z

Test mode : IEEES0Z.11k CH1 Z2412MH= Tx

M/ : AELPLDE4U1

ANT EXTERMAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
2336.070 29.41 g.57 35.99 38.92 40.91 54.00 13.09 Average
2390.000 Z29.44 .67 36.09 40.25 4z .27 54.00 11.73 Lverage
2391.950 29.44 .67 36.09 S6.82 55.54 54.00 -4.54 Average
2400.000 Z29.44 .72 36.09 5z2.41 54.45 54.00 -0.45 Lverage
2411.200 Z29.45 .72 35.95 97.83 100.05 54.00 -46.05 Average

Remarks:
1. Emisszion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 145 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
1
FCC PART 15C PEAK
60
0 2450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)

S3ite no. 3 Chatber Data no. 145

Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL

Limit FCC PART 15C FPELAK

Env. / Ins. Z3FCSEA% Engineer Sunny-1u

EUT 2.4GHz High Power Wireless COutdoor Access Folnt

FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z

Test mode IEEES02.11bh CH11 =2462MHz Tx

M/ ARELPLDE4T1

ANT EXTERMAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2463.090 =29.48 §.82 36.02 100.22 10:Z.50 74.00 -28.50 Peak
2 Z4853.500 :Z5.489 §.87 35.97 50.45 5Z.54 74.00 21.18 Peak
3 Z500.000 =295.50 §.92 36.00 49,23 51.65 74.00 22.35 Peak

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.

2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 146 File: G:2012 Report NNEXKTACS1202175.EMG {156)
Level {dBuvim) Date: 2013-02-25
120
1
60
FCC PART 15C AV
=
L_\"—\xz 3”
0 24450 2461. 2472, 2483, 2494, 2505
Frequency (MHz)
3ite no. 3m Chamber Data no. 144
Lis. / Ant. 3m 3115(0911) Ant., pol. VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54% Engineer Sunny-1lu
EUT Z2.4GH=z High Power Wireless Cutdoor Lcoceess Foint
FPower supply DC 1ZV From Adapter Input AC 120V 60HE=
Test rmode IEEES802.11b CH11 Z462MH=z Tx
M/N AELPLDER4T1
INT_EXTERNAL
Lnt. Cable Amp. Emission
Fredq. Factor laoss Factor Reading Lewvel Limits Margin FEemwark
[MH=z) [(dB/m) [dE) [dE) [dBuV) (dBuV/m) (dBuVs/m) (dE)
1 2461.165 29.485 .82 36.02 96.43 95.71 S54.00 -44,71 brerage
Z 2483.500 Z29.49 .87 35.97 39.80 4z .19 54,00 11.81 hrerage
3 &500.000 29.50 .92 36.00 39.49 41.91 S54.00 12.09 brerage
Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limwmit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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FCC 1D:X4Y350U1 page 6-40
Data: 147 File: G:2012 ReportWNEXXT'ACS1202175.EMG (156)
120 Level (dBuVim) Date: 2013-02-25

FCC PART 15C PEAK
60
2 3 '
02450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)

Fite no. : 3tn Chasnber Data noa. t 147

Dis. / Ant. : 3m 311510911) int. pol. : HORIZONTAL

Limit : FCC PART 15C FPEAK

Env. / Ins. 1 23%C/54% Engineer : 3unnv-lu

EUT : 2.4GHz High Power Wireless Cutdoor Access Foint

Power supply : DC 12V From Adapter Input AC 120VW/S60Hs

Test mode : IEEES0Z.11k CH11 Z46Z2MH=z Tx

M/N : AELPLDER4T1

: ANT EXTERNALL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2463.035 29.485 .82 36.02 9z .32 94,50 74.00 —-z20.60 Peak
2 2483.500 29.49 8.87 35.97 45.82 49,21 74.00 24.79 Peak
3 Z500.000 Z29.50 .92 36.00 47 .26 49 . 63 74.00 z4.32 Peak

Remarks:

1. Emission Lewel= Antenhna Factor + Cable Loss -Amwp Factor + Reading.
Z. The ewmission lewvels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 148

Lewvel (dBuVim)
120

File: G:2012 ReportWNEXXTACS1202175.EMG6 {156)

Date: 2013-02-25

60

FCC PART 15C AV

. 3
02450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)

S3ite no. 3 Chatber Data no. 145

Dis. / Ant. 3m 3115(0911) int. pol. HORIZOMTLL

Limit FCC PART 15C AWV

Env. / Ins. Z3FCSEA% Engineer Sunny-1u

EUT 2.4GHz High Power Wireless COutdoor Access Folnt

FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z

Test mode IEEES02.11bh CH11 =2462MHz Tx

M/ ARELPLDE4T1

ANT EXTERMAL
Lnt. Cable Amp. Emis=sion

Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark

[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2464.740 =29.48 g.82 36.02 g6.61 8558.89 54.00 -34.89 Average
2 Z4853.500 :Z5.489 §.87 35.97 I6.LE7 35.66 54.00 15.34 Lverage
3 Z500.000 =295.50 §.92 36.00 j6.91 39.33 54.00 14.a87 Average

Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 149

Level {dBuMim)
120

File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)

Date: 2013-02-25

JJ FCC PART 15C PEAK

60

.

k

l]231l] 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

SFite no. 3 Chatber Data no. : 149

Lis. / Ant. Jm 3115(0911) int., pol. : VERTICAL

Limit FCC PART 15C FPELK

Env. / Ins. 23*C/54% Engineer : 3unny-1lu

EUT Z.4GHz High Power Wireless Cutdoor Access Foint

Power supply DC 12V Frowm Adapter Input AC 120V 60H=z

Test mode IEEES0Z.11g CH1 2412MH= Tx

M/ AELPLDE4T1

ANT EXTERMAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemwar

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 2390.000 Z9.44 .67 36.09 51.69 53.71 74,00 20.29 Peak
2 2392.440 259.44 g.67 36.09 63.35 65.37 74.00 8.63 Peak
3 Z400.000 Z9.44 .72 36.09 78.80 50.87 74,00 -6.87 Peak
4 2414.160 =25.45 g8.72 35.95 101.13 103.35 74.00 -29.35 Peak

Remarks:

1. Emis=zion Lewvel=

Antenna Factor + Cable Loss -imp Factor 4+ Reading.

2. The emission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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ECC 1D:X4Y350U1 page 6-43
Data: 150 File: G2012 ReportNNEXXTACS1202175.EM6 (156}
120 Level (dBulim) Date: 2013-02-25
g
60 3

0

o WM

FCC PART 19C AV

= C——

2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

SFite no. 1 3m Chamber Data no. : 150

Lis. / Ant. o 3m 3115(0911) int., pol. : VERTICAL

Limit : FCC PART 15C AW

Env. / Ins. : 23*C/54% Engineer : 3unny-1lu

EUT : 2.4GHz High Power Wireless Cutdoor Access Foint

Power supply : DI 12V From Adapter Input AC 120W/60H=z

Test rmode : IEEES0Z2.11g CH1 241ZMH= Tx

M/ : AELFLDE4U1

: ANT EXTEFNAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
2319.960 29.40 .52 36.06 38.67 40,53 54,00 13.47 Average
2390.000 29.44 g.67 36.09 40.93 42 .95 54.00 11.05 Lverage
2391.960 29.44 .67 36.09 56.10 58.12 54,00 -4,12 Average
2400.000 29.44 8.72 36.09 50.74 52.81 54.00 1.19 Lverage
2414.160 29.45 .72 35.95 91,22 93.44 54,00 -39.44 Average

Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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AUDIX Technology (Shenzhen) Co., Ltd.
page 6-44

Data: 151 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
4
- FCC PART 15C PEAK
H
60 ]
1
T e Lo Wt T B S e e e
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)
Fite no. Jtn Chatnber Data noa. : 151
Dis. / Ant. 3m 311510911) Ant, pol. : HORIZONTAL
Limit FCC PARET 15C PELK
Env. / Ins. 23%C/h4% Engineer : 3unnv-lu
EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint
Power supply DC 12V From Adapter Input AC 120V/60HE
Test mode IEEES0Z.11g CH1 Z41ZMH= Tx
M/N AELPLDEATT1
ANT EXTERNAL
int. Cable Amp. Emis=ion
Fredq. Factor loss Factor Beading Lewvel Limits Margin FEemar
[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2390.000 Z29.44 .67 36.09 45 .34 E0.46 74.00 Z3.54 Peak
2 2391.960 29.44 g8.67 36.09 53.85 55.87 74.00 158.13 Peak
3 2400.000 Z29.44 .72 36.09 69.83 71.90 74.00 z.10 Peak
4 2414.160 29.45 g8.72 35.95 93.78 95.00 74.00 —-22.00 Peak
Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awmp Factor + Reading.
2. The ewission levels that are Z20dE below the official limit are nhot reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 152 File: G:'2012 Report WNEXKTACS1202175.EMG (156)
Level {dBuvim) Date: 2013-02-25
120
i
60
FCC PRRT 15C AV
2]
A
0 2310 2334, 2358. 2382, 2406. 2430
Frequency (MHz)

Fite no. Jtn Chatnber Data noa. : 15z

Dis. / Ant. 3m 311510911) Ant, pol. : HORIZONTAL

Limit FCC PAET 15C AV

Env. / Ins. 23%C/h4% Engineer : 3unnv-lu

EUT Z2.4G5Hz High Power Wirele=ss Cutdoor Access Foint

Power supply DC 12V From Adapter Input AC 120V/60HE

Test mode IEEES0Z.11g CH1 Z41ZMH= Tx

M/N AELPLDEATT1

ANT EXTERNAL
int. Cable Amp. Emis=ion

Fredq. Factor loss Factor Beading Lewvel Limits Margin Femark

[MH=z) [(dB/m) [dE) (dE) [dEulr) (dBuW/m) (dBuW/m) (dE)
1 2390.000 Z29.44 .67 36.09 36.06 35.038 54.00 15.92 hverage
2 2391.960 29.44 g8.67 36.09 43,434 45.436 54,00 5.54 bverage
3 2400.000 Z29.44 .72 36.09 41.15 43 .22 54.00 10.78 hverage
4 2415.600 29.45 g8.72 35.95 T7.20 79,42 54.00 -25.42 bverage

Femarks:

1. Emission Lewel= Antenna Factor + Cable Loss -Awmp Factor + Reading.
2. The ewission levels that are Z20dE below the official limit are nhot reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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Data: 153 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
1
” FCC PART 15C PEAK
i
60
7 3
0 2450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)
S3ite no. 3 Chatber Data no. 153
Dis. / Ant. 3m 3115(0911) int. pol. HORIZOMTLL
Limit FCC PART 15C FPELAK
Env. / Ins. Z3FCSEA% Engineer Sunny-1u
EUT 2.4GHz High Power Wireless COutdoor Access Folnt
FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z
Test mode IEEES02.11g CH11 =2462MHz Tx
M/ ARELPLDE4T1
ANT EXTERMAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [ dB/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 2458.800 =9.48 g.82 36.02 93.59 95.87 74.00 -21.87 Peak
2 Z4853.500 :Z5.489 §.87 35.97 49,05 51.47 74.00 22.53 Peak
3 Z500.000 =295.50 §.92 36.00 47.61 50.03 74.00 23.97 Peak
Remarks:

1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 154

Level {dBuMim)
120

File: G:2012 ReportWNEXKT'ACS1202175.EMG6 {156)

Date: 2013-02-25

60

FCC PART 15C AV

2 3
02450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)

SFite no. 3 Chatber Data no. 154

Lis. / Ant. Jm 3115(0911) Ant., pol. HORIZOMNTLL

Limit FCC PART 15C AV

Env. / Ins. 23*C/54% Engineer Sunny-1u

EUT Z.4GHz High Power Wireless Cutdoor Access Foint

Power supply DC 12V Frowm Adapter Input AC 120V 60H=z

Test mode IEEES0Z.11g CH11 Z2462MH=z T=x

M/ AELPLDE4T1

ANT EXTERMAL
Lnt. Cakhle Amp. Etnis=ion

Fredq. Factor loss Factor Reading Lewel Limits Margin Eemark

[MHz) [dB/m) [dE) [dE) [dEuV) [dBuv/m) [(dBuVim) [dB)
1 Z2460.560 Z29.45 .82 36.02 §3.00 85.28 54,00 -31.28 Average
2  2483.500 =25.489 g8.87 35.97 36.82 39.21 54.00 14.79 Lverage
3 Z500.000 Z9.50 .92 36.00 36.33 38.75 54,00 15.25 Average

Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.
2. The emission lewvels that are Z0dE kbelow the official limit akre nhot reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 155 File: G:'2012 Report WNEXXT'ACS1202175.EMG (156)
120 Level {dBuvim) Date: 2013-02-25
1
= FCC PART 15C PEAK
60
M¢m&hﬂm%hJﬂNh%Mrﬂﬂﬂh%Wthmm
0 24450 2461. 2472, 2483, 2494, 2605
Fregquency (MHz)
Site no. 3m Chamber Data no. 155
Lis. / Ant. 3m 3115(0911) int. pol. VERTICAL
Limit FCC PALRT 15C FEAE
Env. / Ins=. Z3IWC/E4% Engineer Zunny-1lu
EUT 2.4GHz High Power Wireless Cutdoor Roocess Foint

FPower =upply
Test mode

MM
int.,
Fredq. Factor
[MHz) [dB/m)
1 2457.150 Z9.45
2  Z2483.500 :25.489
3 Z500.000 Z9.50

Remarks:

DC 12V From Adapter Input AC 1zZ0V/E60HZ
IEEES0Z2.11yg CH11 =402MHz Tx
AELPLDE4T1

AT EXTERMAL

Cable Amp. Emis=sion

loss Factor Reading Lewvel Limits Margin FEemark
[dE) [dE) [dEuV) [(dBuv/m) [(dBuV/m) [dB)

.82 36.02 101.32 103.60 74,00 -29.60 Peak
.87 35.97 52.29 54,68 74.00 19.32 Peak
.92 36.00 49,31 51.73 74,00 22.27 Peak

1. Emission Lewel= Antenna Factor + Cable Loss -hwp Factor + Reading.

Z2. The ewission lewels that are 20dE kbelow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047
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Data: 156 File: G12012 ReportNNEXXTACS1202175.EMG6 {156)
120 Level {(dBuvim) Date: 2013-02-25
1
60
FCC PART 15C AV
e
0 2450 2461. 2472, 2483. 2494, 2505
Frequency (MHz)
S3ite no. 3 Chatber Data no. 156
Dis. / Ant. 3m 3115(0911) int. pol. VERTICAL
Limit FCC PART 15C AWV
Env. / Ins. Z3FCSEA% Engineer Sunny-1u
EUT 2.4GHz High Power Wireless COutdoor Access Folnt
FPower supply DC 1ZV From Aidapter Input AC 120V 60H=z
Test mode IEEES02.11g CH11 =2462MHz Tx
M/ ARELPLDE4T1
ANT EXTERMAL
Lnt. Cable Amp. Emis=sion
Fredq. Factor loss Factor Reading Lewvel Limits Margin FEemark
[MHz) [ dE/m) [dE) [dE) [dEuV) (dBuV/m) (dBuVifm) (dEB)
1 z2460.010 =29.458 g.82 36.02 91.56 93.54 54.00 -39.584 Average
2 Z4853.500 :Z5.489 §.87 35.97 40. 60 4z .99 54.00 11.01 Lverage
3 Z500.000 =295.50 §.92 36.00 39.34 41.76 54.00 1z.24 Average
Remarks:
1. Emis=sion Lewel= Antenna Factor + Cable Loss -Awp Factor + Reading.
2. The ewission lewvels that are 20dBE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13047




[AUDIX ]

FCC ID:X4Y350U1

AUDIX Technology (Shenzhen) Co., Ltd.

page 7-1
7. 6dB Bandwidth Test
7.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent N9030A | MY5138022 | May.08, 12 1 Year
Analyzer
Amp HP 8449B 3008A08495 | May.08, 12 1 Year
Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
HF Cable | Hubersuhner | Sucoflex104 - May.08, 12 1 Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.
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7.4.Test Results

EUT: 2.4GHz High Power Wireless Outdoor Access Point M/N: AELPLDR4U1
Test date:2013-02-20 Pressure:  100.6+1kpa Humidity: 56+3%
Tested by: Leo Li Test site: RF site Temperature : 25+0.6°C
Cable loss: 0.6 dB Attenuator loss: 20 dB
Antenna Gain Vertical& Horizontal :12dBi External :9dBi
Antenna M OT;st CH 6d5& lﬁrll_ldz\’v)'dth (Ik'm;t)
CH1 12.128 >500
11b CH6 12.086 >500
Vertical CH11 12.098 >500
CH1 16.430 >500
119 CH6 16.484 >500
CH11 16.418 >500
CH1 12.079 >500
11b CH6 12.111 >500
Horizontal CH11 12.100 >500
CH1 16.445 >500
119 CH6 16.454 >500
CH11 16.414 >500
CH1 12.101 >500
11b CH6 12.166 >500
External CH11 12.120 >500
CH1 16.458 >500
119 CH6 16.453 >500
CH11 16.416 >500
Conclusion : PASS
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

% Agilent L Trace
Ch Freq 2.412 GHz Trig Free | . Tracg
Occupied Bandwidth I
Clear Hrite
ef 117 dBpl #Atten 26 dB i
3 Max Hold
: r‘a..."" ilhll,«r.l\.,.-..i._n.-|.. Tl I'I_I'h o -'JI-.-“-LLI'M"H“."‘%“. -
I Min Hold
View
es BH 100 kHz . Sweep 4.6 -
Occupied Bandwidth Occ BH % Pur el
15.49990 MHz % dB -
Transmit Freq Error 7 1!'10{%
% dB Bandwidth : d

File Operation Status. A-A\SCREN228.GIF file saved

Test CH6: 2437MHz

3 Agilent L Trace
e
Ch Freq  2.437 GHz Trig Free |, , 12C®
(ccupied Bandwidth I
Clear Write
#Atten 20 dB B
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr .00 Blank
15.3631 MHz X dB L
Transmit Freq Error - 1I"It)icrg
¥ dB Bandwidth 66 MHz o

File Operation Status. A:\SCREN221.GIF file saved
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Test CH11: 2462MHz

3 Agilent L Trace
Ch Freq  2.462 Gz Trig Free , S
Occupied Bandwidth I
Clear Write
#Atten 20 dB
Max Hold
: Min Hold
View
Occupied Bandwidth Occ BH ¥ Pur ! Blank
15.3923 MHz xdB 6.0 45 |8
Transmit Freq Error 1Ho{§
¥ dB Banduidth 1 z i

File Operation Status. A:ASCREN236.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
% Agilent L Trace

Ch Freq 2.417 GHz Trig Free 5 3

Occupied Bandwidth I

Clear Hrite
#Atten 20 dB
Max Hold

N ?f..,.-l'-._.-.-'|-.-n-..f.-'l-,__L_,.I'Ir..-..'.._..4'-.-._..-.-.,.'.,._.,..5,4? «

Min Hold

View

Occ BH Z Pur  99.0¢ Blank
¥ dB

More

Transmit Freq Error 1 of 2

¥ dB Bandwidth
File Operation Status. A:\SCREM229.GIF file saved
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Test CH6: 2437MHz
% Agilent L Trace
e
Ch Freq 2.437 GHz Trig Free| 2Tr3°§
Occupied Banchidih 1 s
Clear Hrite
Ref 117 dBpY #Atten 20 dB [
k Max Hold
Min Hold
. ‘_,I|'.J-.-‘mlmwr-
View
. I 7 #Il_lI E: H EHZE 'E eEf] _:: u i B
Occupied Bandwidth Occ BH Z Pur  99.6 Blank
16.56068 MHz % B -
Transmit Freq Error 7 1H0Fr§
% dB Bandwuidth 16.453 o

File Operation %tatus. A:\SCREN242.GIF file saved

Test CH11: 2462MHz

% Agilent L Trace
Ch Freq  2.462 GHz Trig Free|,  ,112°%
Dccupied Bandwidth =
Clear Write
17 dBuY  #Atten 28 I
Max Hold
N .I¢.'..,.r.-.-..ft-.;.-.-.;.\-..-.--..,-II.II-..-.-'-.-l".-._.-.,.a'-..__-\__,,s? P .
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.4944 MHz % dB e
Transmit Freq Error 1"10{2
* dB Bandwuidth 16.41 u

File Operation Status. A:\SCREN245.GIF file saved
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Horizontal
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

% Agilent L Trace
Ch Freq 2.412 GHz Trig Free| |, 112C®
Occupied Bandridth N
Clear Hrite
ef 117 dBpl #Atten 26 dB i
; Max Hold
3i.II___1II‘.II|'n.l.,.-.iLp.-\.Lr-.'n--,I"I,*-'-..\.\4'-.i_l..-._.t-'lllqlhl‘s |
Min Hold
View
es BH 100 kHz . Sween 4.6 -
Occupied Bandwidth Occ BH % Pwr Blank
15.4983 MHz x dB e
Transmit Freq Error 412 kHz 1"10{3
% dB Bandwidth 1 z 0

Copyright 2000-2005 Agilent Technologies

Test CH6: 2437MHz

5 Agilent L Trace
A
Ch Freq 2.437 Gz Trig Free , S
Occupied Bandwidth I
Clear Write
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr .00 Blank
15.3895 MH K dB f-
Transmit Freq Error 71 1"10{3
% dB Bandwidth 0

File Operation Status. A:\SCREN2320.GIF file saved
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®x dB Bandwidth

12100 MHz

File Operation Status. A:AZSCREN234.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

- Agilent

Ch Freq 2.412 GHz
Occupied Bandwidth

i I [j E: I.I I|_|I

#Htten 20

N ?-'-ff'--*'*-"'*-""'-*—-1_.rr"'L-*""-'-'-"'-*"'-‘-'-*‘""‘? <
1
;

Occupied Bandwidth
16.5456 MHz

Transmit Freq Error  -1]

¥ dB Bandwidth 16.

Occ BH % Pur
¥ dB

File Operation Status. A:ZSCREN238.GIF file saved

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

ECC 1D:X4Y350U1 page 7-7
Test CH11: 2462MHz
= Agilent Trace
e
Ch Freq 2.462 GHz Trig Free ; Tracg
Occupied Bandwidth I
Clear Write
#Htten 20 dB
Max Hold
13I-,l'-‘-'h|'lt..rl.-u"l-m‘| I-II'UI o Jlh"‘““u"k,-."“"'-‘%
: Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
15.3660 MHz R dB
; More
Transmit Freq Error 1 of 2
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Test CH4: 2437MHz
e
Ch Freq 2.437 GHz Trig Fres|,  , 112C¢
Occupied Bandwidth _- I
Clear Hrite
Ref 117 dBpl #Atten 28 dB [
K Max Hold
> I¢'|_.-..-1'.-...-.'n---r1'----v'|--r--|‘'---1-|IJ|-r--.-'-'---|"-r'.-'--.--J"--—~.-'l-.-r.f¢l‘ <« |
. 5,
Min Hold
View
. 3 I 7 #Il_lI E: H EHZE 'E eEf] _:: u i B
Occupied Bandwidth Occ BH Z Pur Blank
16.5071 MHz x dB -
Transmit Freq Error ¢ Hz 1Hgfrg

Test CH7: 2462MHz

% Agilent L Trace
Ch Freq  2.462 GHz Trig Free|,  ,112°%
Occupied Bandwidth _- I
Clear Write
17 dBpY  #Atten 20 dB i
Max Hold
Y I¢'.-_-fn-.-.'l-..r1'n.a.-..1-.-.'--.1-Il.II-,-.l'-._4""-..-‘-.’.1"-...-1-.-,5? i |
T Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.4954 MHz X dB -
Transmit Freq Error 1"10{2
x dB Bandwidth 0

File Operation Status. A:ZSCREN244.GIF file saved
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Vertical
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
% Agilent L Marker

Ch Freq
Nccupied Bandwidth

2.412 GHz

pr e R L
) Ji i
1 '.l W | W, -
N
L)

Ref

Occupied Bandwidth
15.5165 MHz

Transmit Freq Error 4 kHz
% dB Bandwidth

Occ BH % Pur 5
% dB L

Test CH6: 2437MHz
3 Agilent

Ch Freq
Occupied Bandwidth

2437 GHz

Trig Free 5

Occupied Bandwidth
15.4452 HHz

Transmit Freq Error  91.F
% dB Bandwidth

e
. Select Harker

4

Normal

Delta

Delta Pair
i Tracking Ref

&

Span Pair

| Soan Center
Off

More
1af2

Copyright 2000-2005 Agilent Technologies

Clear Hrite
Max Hold
Min Hold

View

Occ BH % Pwr )00 Blank

% dB

More
1 of 2

File Operation Status. A:\SCREN232.GIF file saved
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Test CH11: 2462MHz
% Agilent L Trace
e
Ch Freq 2.462 GHz Trig Free ; Tracg
Occupied Bandwidth I
Clear Write
Max Hold
3i_.-'-‘-'hI'I»...I.'waw"|_|"""""J"'~'=-'L‘""'|L,;‘a'|§
4 Min Hold
View
Occupied Bandwidth Occ BH % Pur i
15.3344 MHz R dB
. More
Transmit Freq Error | of

®x dB Bandwidth

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
- Agilent L

Ch Fregq 2.412 GHz Trig Free
Occupied Bandwidth

17 dBpY #Atten 20

> ?'l-r'f L~.-—.-r-»---'v-r-nq',n-rﬁ-".-jf-m'n—‘l I-.'\--.-|---|.¢I &
!

Occupied Bandwidth Occ BH % Pur
16.5473 MHz x dB : (L

Transmit Freq Error

¥ dB Bandwidth

Copyright 2000-2005 Agilent Technologies

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Test CH4: 2437MHz

% Agilent L Trace
Ch Freq 2.437 GHz ) Tracg
Occupied Bandwidth
Clear Write
Ref 117 dEpY #Atten 20 dB
Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pur Blank
16.5098 MHz xdB  -6.00 5 I
Transmit Freq Error 11 1H0{g
% dB Bandwidth f

Copyright 2000-20805 Agilent Technologies

Test CH7: 2462MHz

% Agilent L Trace
Ch Freq 2.462 Gz Trig Free 2"303
Occupied Bandwidth I
Clear Hrite
#fAtten 20 dB
Max Hold
o I¢|1,.-..-.-..-.-.-_-...--.J.,.-._-..Iq\-.rI'.I,..—.-.-.-.-e.vqlufh._.-."d? N
n L,
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
16.4856 MHz X dB
Transmit Freq Error 1H0{92
% dB Bandwidth 0

Copyright 2000-20805 Agilent Technologies
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8. OUTPUT POWER TEST
8.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4, HF Cable Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5 Power Meter Anritsu ML2487A | 6K00002472 | May.08, 12 1Year
Power Sensor Anritsu MAZ2491A 033005 May.08, 12 1Year
Spectrum Agilent N9030A | MY5138022 | May.08, 12 1 Year
Analyzer

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use a PK power meter which’s
bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test
modes’ PK output power.

3, For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So Bandwidth correction method according
to ANSI C63.10 clause 6.10.2.1 part (c) was used:

1) Set the RBW=3MHz and VBW =8MHz

2) Turn averaging off

3) Set sweep to automatic

4) Set the span just large enough to capture the emission
5) Use a peak detector on max hold

6) Record the measured power

7) Calculate Output power of EUT use the formula:

Peak output power =measured power+ 10log[(26dB bandwidth of emission)/(analyzer RBW)]

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13047
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8.4.Test Results

EUT: 2.4GHz High Power Wireless Outdoor Access Point
M/N: AELPLDR4U1

Test date: 2013-02-20 Pressure: 100.6+1 kpa Humidity: 60£3%
Testd by: Leo Li Test site: RF Site Temperature : 2620.6 °C
Cable loss: 0.6 dB Attenuator loss: 20 dB
Antenna Gain | Vertical& Horizontal 12dBi External 9dBi
Peak output Power Limit(Note)
Antenna Type | Test Mode CH (dBm ) (dBm)
CH1 25.30 28
11b CHG6 25.40 28
i CH11 23.80 28
Vertical CHL 25,37 28
119 CH6 26.25 28
CH11 24.02 28
CH1 25.45 28
11b CHG6 24.72 28
Horizontal CH11 24.38 28
CH1 25.72 28
119 CH6 25.90 28
CH11 24.32 28
CH1 24.27 29
11b CHG6 24.79 29
External CH11 23.58 29
CH1 25.81 29
119 CH6 26.04 29
CH11 25.16 29
Conclusion : PASS
Note: For transmitter(P2P) employed antennas with directional gain greater than 6dBi, the
maximum conducted output power should be reduced by 1dB for every 3dB that the
directional gain of the antenna exceed 6dBi
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. | Antenna EMCO 3115 9510-4580 | May.08, 12 1Year
4. | HF Cable | Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5. | Spectrum Agilent N9030A | MY5138022 | May.08, 12 1 Year
Analyzer
9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of continuous

transmission.

9.3.Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2 Follow the test procedure as described in ANSI C.10: 2009 Clause 6.11.2.3 to measure out

each test modes and chain’s power density with 3KHz.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd.
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9.4.Test Results

EUT: 2.4GHz High Power Wireless Outdoor Access Point

M/N: AELPLDR4U1

Test date: 2013-02-20

Pressure: 100.6x1 kpa

Humidity: 60+3%

Testd by: Leo li

Test site: RF Site

Temperature : 26£0.6 °C

Cable loss: 0.6 dB Attenuator loss: 20 dB
ézitﬁnna Vertical &Horizontal Antenna : 12dBi External Antenna : 9dBi
Antenna Power density Limit
Type | TestMode | CH ( dBm/3KHz ) (dBm/3KH2)
CH1 -4.82 6
11b CH®6 -4.46 6
. CH11 -5.49 6
Vertical CHL .04 5
119 CH6 -6.61 6
CH11 -9.38 6
CH1 -5.07 6
11b CH®6 -6.77 6
Horizontal CH1l .00 0
CH1 -7.89 6
119 CH6 -8.27 6
CH11 -9.31 6
CH1 -5.96 7
11b CH®6 -5.83 7
External CH11 -8.44 7
CH1 -7.54 7
119 CH6 -8.30 7
CH11 -7.39 7
Conclusion : PASS
Note: For transmitter(P2P) employed antennas with directional gain greater than 6dBi, the
maximum conducted output power should be reduced by 1dB for every 3dB that the
directional gain of the antenna exceed 6dBi, also this method will be used to determine the
power spectrum density.
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External
Test Mode: IEEE 802.11b TX

5 Agilent L Peak Search

#ftten 10 dB 46 ¢ Next Peak

Next Pk Right
Next Pk Left

Marker
2412497000 GHz Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

% Agilent L Peak Search

dEm #Atten 19 dB | ] Next Peak
Next Pk Right

Next Pk Left

Marker
2.436496800 GHz

Min Search

-5.83 dBm

3] ) |._'.'HE

#BH 10 Sweep | (601 i Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Peak Search

*ftten 10 dB Next Peak

Next Pk Right
Next Pk Left
Marker
2.463887100 GHz Min Search

-8.44 dBm

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
% Agilent L Peak Search

dBm #fitten 18 dB "B Next Peak

1y ™ o £ | L ."'.;‘.r"-_,., ."%na_-_l.-_ | I Next Pk Right
Next Pk Left
Marker
~ |2.413582300 GHz Hin Search
LeAv + =7.54 dBm
C ; GHz
Pk-Pk Search
plitude
-7.54 dBm
Mkr 3 CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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% Agilent L Peak Search
Mkrl 2.455 70
*ftten 10 dB : Next Peak

Next Pk Right
Next Pk Left
Marker
2.455707800 GHz :
) Min Search
Lofiv |+ =7.39 dBm
@ B GHz 1 3 .
#UBM 10 kHz RGNyl Pk-Pk Search
Mkr 5 CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies

% Agilent L Peak Search

#Atten 10 dB B Next Peak

Next Pk Right
Next Pk Left

Marker
2443271600 GHz Min Search

-8.30 dBm

Pk-Pk Search
-8.38 u:lE:E

Mkr > CF

More
1 of 2
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Horizontal
Test Mode: IEEE 802.11b TX

= Agilent Peak Search

#Atten 10 dB . Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

implitude
-5.A7 dBm
Mkr 5 CF
More
1 of 2

Copyright 2000-2005 Agilent Technologies

3 Agilent Peak Search
#Atten 10 dB 6.77 ¢ Next Peak
Next Pk Left

Marker
2.435996500 GHz in Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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= Agilent Peak Search

*ftten 10 dB m Next Peak

Next Pk Right
Next Pk Left

Marker
2462652400 GHz Min Search

-7.0

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
- Agilent Peak Search

dBm #Atten 16 dB 11 Next Peak

Next Pk Right
Next Pk Left
Marker
2.456376000 GHz !
. Min Search
Lefv + =9.31 dBm
2 56 416 7 GHz
Pk-Pk Search
plitude
-9.31 dBm
Mkr 5 CF
More
1 of 2
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Peak Search

#ftten 16 dB B Next Peak
Next Pk Right

Next Pk Left

Marker
2.436102400 GHz

Min Search

-8.27 dBm
GHz
Pk-Pk Search
Mkr » CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Peak Search

#ftten 16 dB Next Peak

el Next Pk Right
Next Pk Left

Marker

2.415452700 GHz Min Search

~7.89 dBm

i GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2
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Vertical
Test Mode: IEEE 802.11b TX

= Agilent Peak Search

AEm #Atten 19 dB i Next Peak

Next Pk Right

o ‘"'If,j'-‘r"1fF,\r-.'-.',iir'h_i.-""u‘.' .I"'I"" & *p1,H.-..,..-'-.4,~_\,-—..||1H-"', II_-11.1"'1.,...l’|"'|-.~|‘|r'f-¢_fr.|i|p,.-1‘.ﬁu \-f"'*-,1'|'f‘-a._.r'.'.-"‘I.1ru'ﬂ,,.r‘Ju"'-r.u'u%wr""ﬁ,u ey

Next Pk Left

Marker
2.412708400 GHz

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af2

Copyright 2000-2005 Agilent Technologies

= Agilent Peak Search

#Atten 10 dB 6 dB Next Peak

g Next Pk Right

- ! i =] L P o i T— i = | LAY, P,
. 4‘1'.._'..1',...._.- iz J.._,r...l"l_lll..J r|‘f-,lr|"‘bj "r',f"-'r' - oy v Lot T ¥ h._.., ik "f"-""?".'.r-"J 1“.’”.‘]» gy o h"L‘n.-JII‘ e

Next Pk Left

Marker
2.437206400 GHz

Min Search

Lafv | —-B.46 cBm

3 GHz

Pk-Pk Search

Mkr 3 CF

More
1 of 2
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= Agilent Peak Search
#Atten 18 dB : EV Next Peak
1 a
'-1h,r""nl.1""'l.,\I,a'I'rl"-"'J-'-11"~1-'1'|.'..-|-".,'.""l--'-"'1;4""‘-,1"rcJi|'"-.'v.~1'l--.-'i-"1"H""1-1‘In'1..-!'"rI".-‘."J'ifq""m-"'1'T'q".ﬁ"‘r"r"""k-,rJv""-'"PT‘r-41|"'"‘*""!“I"-u""f"p’"f".‘*" Next Pk Right
Next Pk Left

Marker
2.462754800 GHz

Min Search

-5.49 dBm

A GHz
Pk-Pk Search

Mkr 3 CF

More
1 of 2

Copyright 2000-2005 Agilent Technologies

Test Mode: IEEE 802.11g TX
- Agilent Peak Search
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10. ANTENNA REQUIREMENT

10.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2. ANTENNA CONNECTED CONSTRUCTION

The transmit antennas used for this product are external dipole antenna with SMA-B connector and
internal integrated patch antenna that no antenna other than that furnished by the responsible party
shall be used with the device, the maximum peak gain of the external antenna is 9dBi, and the
maximum peak gain of internal antenna is 12dBi.
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11.MPE ESTIMATION

11.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz|F/1500 30
1.5GHz---100GHz [1.0 30
Frequency(MHz) |Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz

11.2.Estimation Method

Have the power(P),and the antenna Gain(G),then calculate the MPE
with below formula:

MPE=(P*G)/4[] R2

Note:R=Estimation distance (R=20cm)
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11.3. Estimation Result

EUT: 2.4GHz High Power Wireless Outdoor Access Point

M/N: AELPLDR4U1

Test date: 2013-02-20

Pressure: 100.6+1 kpa

Humidity: 60+3%

Testd by: Leo Li

Test site: RF Site

Temperature : 26£0.6 °C

Antenna Frequency PK Output | Output | antenna | antenna
Type Mode | CH (MH2) power power Gam Qam MPE
(dBm) (mW) (dBi) | (linear)
1 2412 25.30 338.84 12 15.85 0.4751
11b 6 2437 25.40 346.74 12 15.85 0.4861
Vertical 11 2462 23.80 239.88 12 15.85 0.3363
1 2412 25.37 344.35 12 15.85 0.4828
119 6 2437 26.25 421.70 12 15.85 0.5912
11 2462 24.02 252.35 12 15.85 0.3538
1 2412 25.45 350.75 12 15.85 0.4918
11b 6 2437 24.72 296.48 12 15.85 0.4157
Horizontal 11 2462 24.38 274.16 12 15.85 0.3844
1 2412 25.72 373.25 12 15.85 0.5233
119 6 2437 25.90 389.05 12 15.85 0.5455
11 2462 24.32 270.40 12 15.85 0.3791
1 2412 24.27 267.30 9 7.94 0.1878
11b 6 2437 24.79 301.30 9 7.94 0.2117
External 11 2462 23.58 228.03 9 7.94 0.1602
1 2412 25.81 381.07 9 7.94 0.2678
119 6 2437 26.04 401.79 9 7.94 0.2823
11 2462 24.27 267.30 9 7.94 0.1878
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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